k—

YANMAR

PARTS CATALOG

Published 2010/8 (Aug.)
0CK30-G33202




PREFACE

1. This Parts Catalog is the 2nd revised of Yanmar crawler carrier GI10R-1.

2. Parts catalog history

Parts catalog NO. Published Remarks

1st edition 000Y00K3320 Oct., 1997 Disuse old edition

1st revised 000Y00K3321 Feb., 1999 Disuse old edition

2nd revised 000Y00K3322 Jun., 2004

3. Model name
SECTION Column Model name Machine No. Manufactured

(A) G10R-1 (JP)

I (Vehicle) B) G10R-1 (EP) M/#10501 ~ 1997/9~
©) C10R-1 (EX)

II (Engine) (A) LT100ADEFW1 E/#38600~ 1997/7~

(Note) JP:Japan, EP:Europe, EX:Export except Europe.

4. Your understanding is asking that this parts catalog is not a technical data manual setting
forth as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use in
repairing causes such as an early breakage, for instance.

YO0K332223-0406 G10R-1(JP, EP, EX)



Directions for the Parts Catalog.

1.The parts stipulated in this Parts Catalog are not necessarily standard equipped parts.

2.Parts may change without prior notice.

3.The following is an example of the Parts Catalog format.

0CF10-G21601 29 FUEL INJECTION PUMP(W/BOOST)
(A)=4JH-DT (D)=4JH-DTZA
(B)=4JH-DTZ (E)=4JH-DTZY }?D f‘i)
(C)=4JH-DTZP (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I R
(A) (B) (©) (D) (E) (F)
1 1 729595-51390  FUEL INJECTION PUMP 11 1 1 1 1
11 11 729595-51391  FUEL INJECTION PUMP 11 1 1 1 N 1
(A=E00185) (B=E00200) 1
3 é 2 26022-060162  SCREW M 6X 16 9 9 9 9 9
3-1 2 26022-060162  SCREW M 6X 16 4 4 4 4 4 K
(A=E00156) (B=E00156) (C=E00156) (D=E00156) (E=E00156)
4 2 129470-51040  CAMSHAFT 1T 1 1 1 1
5 2 122710-51050  BEARING, ROLLER 2 2 2 2 2
6 2 129470-51060  RETAINER 11 1 1 1

Remarks
(1) BOOST COMPEMSATOR TYPE. OPTIONAL
4 PART, TO E00155,(4JH-DT, 4JH-DTZ

@ Ref. No.
The Ref. No. listed may not be in accordance with the illustration Ref. No.
(Ex.) lllustration No. List Ref No.

1 1 (Before change) (After change)

For interchangeable symbols N, R and K, illustrations for new parts may be abbreviated.

@Lev. (Level)
Level indication
The numbers below indicate the level of relativity towards the main part.
1 - Main parts (Assembly parts)

----- Sub component included in " 1.

Sub component included in " 2 “.

Note) Parts that are not for sale are partially illustrated but not listed.

(®Interchangeability Mark
When a part change takes place, one of the following interchangeability symbols is indicated beside the part.

Symbol Interchangeability Contents note
<« Yes New Part is interchangeable for Old Part but Old Part is not interchangeable
N Oid N > New | for New Part.
No New Part is not interchangeable for Old Part but Old Part is interchangeable
(—
Q Old Yes > New for New Part.
R Old ‘:—L> New | New/ Old Parts are both interchangeable.
es
S Old <L, New | New/ Old Parts are both not interchangeable.
No
W Part newly added.
Y4 Part discontinued.
F Not interchangeable by a single part but interchangeable together with related
parts.
K Changes only for used parts quantities.
(4 Effective Machine No.
When a part changes, the effective Machine No. will be indicated in the (A)-(F) column.
Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. F Machine No. (Agricultural Equip.)
D Drive No. M Machine No.
E Engine No.

Note 1) A date may follow the symbol. (Ex.) 1996.01

Note 2) " XXXXX " and " ZZZZZ " are for parts that could not be predicted or for engine models that could
not be identified.

Note 3) (A=E00185) is the E (Engine Serial Number) for the column (A) model (in this case 4JH-DT) after
the parts design change.

(3 Remarks Mark
Figures or alphabets (symbols) are entered in the remarks column.
The comments (remarks) on parts that are indicated at the bottom of the illustration are the same symbols as
those stated above.



RGBS
VEHICLE PAINTED COLOR

(JP, EX)
(JP, EX)

|
O

88 (96)

12

=
AT

YANMAR Dark Olive Gray

%
11 (89) 11 88
AYY (=849 AF7YLIN—Ry bis—  LNN—=(3—F 25
LOCK, BED SUPPORT STOPPER, HYDRO. LEVER LEVER, PARK ING
VAN — b 31| [=] = H
g%%iij gi:g_ FEE e ZFRMRES  (Paint Part No.)
Code | ription Painted Color Munsel No. 16L4 (16L Can) | AL{E (4L Can) | 7 b-(SPRAY)
QKKK '\"‘/7—%}?7_'»{—7’7'}—‘/

88 %%%YMMW%wmm 0. 6B2. 2/4. 2 981101-09588 | 97762040880 | 977620-30881
YRRV AN A 3. 85BG5. 31/9. 15 981101-09597 | 977620-40970 | 977620-30971
o6 | MEEEE| vo T PIXT U=y 4. 84GY8. 42/6. 99 981101-00599 | 977620-40990 | 977620-30991
2 | S a2 )T 7 = 5.30v2.92/0.78 | —— 977620-40720 | TOR-90460003

Yov—LyF
YANMAR Red

7.5R4/14

977620-40010

TOR-90000003

YO0K332223-0406 G10R-1(JP, EP, EX)




0%




f=EXR (1) - = - - - - - TELM
PICTURESQUE INDEX(1) - - - MAIN PARTS

#a4R Fig. 1~4
LABEL

Zeditk Fig. 5~8
SAFETY LABEL

HEiARv 2 R Fig. 9
MANUAL BOX

B4 Fig 41,42

WAGON ::::::::Eah\
BRI v Fig. 43

HOOK

\ N
Ivoyvarko—)L Fig 14
ENGINE CONTROL

RS Fig 17,18

ELEGTRIC PART A
BAEEE Fig 24~27
CONTROL EQUTPMENT

PAEA Y & PRERA T Fig 15
FUEL TANK & FUEL LINE

O —F & Y9k Fig. 32,33
SEAT & MOUNT
Ry b Fig 34

BONNET

J> ka—s3NLT Fig 38
CONTROL VALVE

BMES Y A Fig. 35
HYD. OIL CYLINDER
JMERLE Fig 39, 40
HYD. OIL PIPING

275y k 0—5 & 20— Fig 23
SPROCKET, ROLLER & CRAWLER

BxE Fig 12
EXHAUST PIPE

IR & °o2k Fig 11 YA K9S yFHR—5 Fig 22
ENGINE ATTACHED & MOUNT SIDE CLUTCH FORK

;e Fig 13 JL—L Fig. 28~30

SUCTION PIPE FRAME

INYTF1) Fig. 16 hi— & X797 Fig. 31
BATTERY COVER & STEP

DSy FT—1) & X)Lk Fig. 19 HST Fig. 36

CLUTCH PULLEY & BELT HST

vy 32 Fig 20, 21 k8BS Y & 7443 Fig. 37
TRANSMISS ION HYD. OIL TANK & FILTER

YO0K332223-0406 G10R-1(JP, EP, EX)



- HYDRAULIC SECTION

- SRERE R

PICTURESQUE INDEX(2) - -

MES Y A Fig. 35
HYD. OIL CYLINDER

0

™

ob

L

2 n

e 2
Bg < w
ab — >
— 0 -~
L — _ <t
o =
Mm | mi mw
K © L=
Ha NS
> o
H K=

1JL5 Fig. 37

YO0K332223-0406 G10R-1(JP, EP, EX)



Fig.No.

GROUP NAME

VEHICLE C10R-1(JP,EP,EX)

1.
. LABEL(EP)

. LABEL(EX)

. LABEL, W/O WAGON(JP)

. SAFETY LABEL(JP)

. SAFETY LABEL(EP)

. SAFETY LABEL(EX)

. SAFETY LABEL, W/O WAGON(JP)

. MANUAL BOX

. REARVIEW MIRROR

. ENGINE ATTACHED & MOUNT

. EXHAUST PIPE

. SUCTION PIPE

. ENGINE CONTROL

. FUEL TANK & FUEL LINE

. BATTERY

. ELECTRIC PART(WIRING)

. ELECTRIC PART(EQUIPMENT)

. CLUTCH PULLEY & BELT

. TRANSMISSION(CASE)

. TRANSMISSION(SHAFT & GEAR)

. SIDE CLUTCH FORK

. SPROCKET, ROLLER & CRAWLER

. CONTROL EQUIPMENT(F.R PEDAL)
. CONTROL EQUIPMENT(BRAKE PEDAL & PARKING LEVER)
. CONTROL EQUIPMENT(DUMP LEVER)

. CONTROL EQUIPMENT(STEERING LEVER)

. FRAME(STANDARD)
. FRAME(3WD)

- O O 0 N O O b W N

N N N DN N DN DN DN DNDNDNDN 2 =2 A a4 A a a a4
© 0 N O 0o A W N -2 O © 0N O a b~ 0N

LABEL(JP)

CONTENTS

Fig.No.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.

GROUP NAME
FRAME,W/O WAGON
COVER & STEP
SEAT & MOUNT(JP,EX)
SEAT MOUNT(EP)
BONNET
HYD.OIL CYLINDER
HST

HYD.OIL TANK & FILTER
CONTROL VALVE

HYD.OIL PIPING(STANDARD, 3WD)
HYD.OIL PIPING, W/O WAGON
WAGON(STANDARD)
WAGON(3WD)

HOOK(3WD)

MODEL : C10R-1(JP,EP,EX)
PC NO : 0CK30-G33202



0CK30-G33202

0CK30-G33202 1. LABEL(JP)

Fig.1. LABEL(JP) oo o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I R
R LNO.11% (A) (B) (C) (D) (E) (F)
RHLN. 2N BRBERHETS, 6 2 22 2 1 1 772648-03100  LEBEL.SET(C10R-1)JP 1 3
1 INC.2~33. 1-1 1 772648-03101  LEBEL.SET(C10R-1)JP 1 N 3
23 (A=M/#12292)
4 -7 2 2 172648-03250  LABEL 1
21 —H 3 2 172648-03130  LABEL 2
30,33 — L 19 4 2  172648-03160  LABEL,OPERATE 1
5 2 172141-03170  LABEL, RESTART 1
6 2 172648-03200  LABEL 1
28 — 7 2 172648-03210  LABEL 1
8 2 172648-03220  LABEL 1
9 2 172648-03230  LABEL 1
8 5 13 © n380 10 2 172183-03250  LABEL,FUEL 1
® n38L hSRIL viEweD FRow © 11 2 172648-03300  LABEL 1
VIEWED FROM @ VIEWED FROM 11-1 2 172648-03301  LABEL 1 N
(A=M/#10501)
” j—% 12 2  172648-03310  LABEL 1
13 2 172141-03360  LABEL, START SWITCH 1
o] 26— 14 2 172648-03400  LABELV-BELT 2
15 2 172648-03410  LABEL 1
© »380L i L 16 2 172165-03661  LABEL,DANGER 1
VIEWED FROW © 17 2 172964-03481  LABEL,DANGER 1
® 18 2 172648-03630  LABEL 1
32 ! i | 19 2 172648-03620  LABEL 1
20 2 172164-03500  LABEL,START 1
2 1 \ 21 2 172647-03500  LABEL,CAUTION 1
=T g 15 22 2 172164-03510  LABEL,LOADING 1
il ~ 23 2 172645-03510  LABEL,CAUTION 1
j ) E O I Ki ‘ 24 2 172647-03510  LABEL 1
S| / 716 memm 25 2 172647-03530  LABEL,WARNING 1
WAGON REVERSE SIDE 26 2 172647-03550  LABEL,WARNING 1
25 7 12 27 2 172648-03600  LABEL 2
28 2 172648-03420  LABEL 1
31 . " Py 3 29 2 172638-03611  LABEL,DUMP 1 2
[ ] 301 5 172050811  LABEL SPEGIFIGATION | v s
] I - - )
© = E= ! ] — HH’:E Eirﬂ (A=M/#11243)
o dl 30-2 2 172648-03122  LABEL,SPECIFICATION 1 N 2
18 (A=M/#12292)
17 31 2 172648-03170  LABEL 2 2
32 2 172647-03520  LABEL,STOPR 2 w 2
= : (A=M/#10747)
33 2 172648-03110  LABEL 1 1
B M ﬁmgéwg?m?mg 14 ﬁmﬁtﬁgﬁﬁo_ 331 2 172648-03111  LABEL, SPECIFICATION 1 N 1
IN THE OPERATION ENGINE NO. IS STAMPED IS STAMPED INTO (A=M/#11243)
[MANUAL CASE ] INTO THIS LOCATION. THIS LOCATION. 33-2 2 172648-03112  LABEL, SPECIFICATION 1 N 1

Remarks

(1)STANDARD SPEC.

(2)3WD SPEC.

(3)COMMON USE FOR STANDARD SPEC. AND

(A=M/#12297)

3WD SPEC. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33202 0CK30-G33202 2. LABEL(EP)

’ (A)=C10R-1(JP) (D)=
FIgZ LABEL(EP) (B)=C10R-1(EP) (E)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
R H LNO. 11& (A) (B) (C) (D) (E) (F)
RHELNO.2BS132EAHET, 1 1 772648-03210  LABEL SET(C10R-1)EP 1
1 INC.2~13. 2 2 172143-03180 LABEL 1
3 2 172141-03360 LABEL, START SWITCH 1
1 4 2 172131-03410 LABEL, ACCEL, 1
‘ 5 2 172171-03420 CAUTION PLATE ASSY 1
6 2 172187-03550 LABEL,OILING(F,G) 1
7 2 172187-03560 LABEL,FUEL(F,G) 1
8 2 172648-03630 LABEL 1
9 2 172648-03650 LABEL 2
10 2 172648-03680 LABEL 1
I \L\ 10 11 2 172648-03690 LABEL, MODEL 2
I 5 12 2  22857-300050 SCREW 3X 5 4
13 2 172648-03170 LABEL 2
= 3
@ IDANGER!
!GEFAHR!
_ _ XSt EE 7 o
® n580 hIRIL IN THE OPERAT ION
VIEWED FROM @ VIEWED FROM MANUAL CASE
13 9
l/ !/
wmal| = !
LT
//“: 12
HRENO. TZIGLE HEANO. #RANO. FTZIGI B
MACHINE SERIAL NO. MACHINE SERIAL NO.
IS STAMPED INTO ENGINE NO. IS STAMPED
THIS LOGATION. INTO THIS LOCATION.
Remarks Yes No Yes No
(1)3WD SPEC. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 3 | ABEL(EX)

1 A)=C10R-1(JP D)=
Fig.3. LABEL(EX) EB;=218R_1EJEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
R LNO. 1% 10 (A) (B) (C) (D) (E) (F)
R LN 2N B0ERHETS 16 3 14 1 1 772648-03120  LABEL SET(C10R-1)EX 1
1 INC. 2~30. \ I 11 1 772648-03121  LABEL SET(C10R-1)EX 1 N
—— \ (C=M/#12375)
I \ 1 2 2 172648-03130  LABEL 2
U \ 3 2 172648-03340  LABEL 1
|- | 4 2 172648-03350  LABEL 1
e [ | | 5 2 172141-03360  LABEL, START SWITCH 1
N———/ 6 2 172171-03400  PLATE 1
N T 7 2 172131-03410  LABEL, ACCEL, 1
) = 8 2 172141-03440  LABEL 1
/ )
9 2 172183-03450  LABEL,FUEL 1
17 85 © n5mn 10 2 172648-03460  LABEL 1
® ss58L ASRL ViEHED Fron © 1 2 172648-03470  LABEL 1
VIEWED FRoM (B VIEWED FROM = 12 2 172648-03600  LABEL 2
13 2 172648-03630  LABEL 1
28 ﬁ 14 2 172648-03670  LABEL 1
15 2 172648-03700  LABEL 1
|_od] 4— 16 2 172648-03710  LABEL 1
© »380L 17 2 172648-03720  LABEL 1
VIEWED FROM @ @ 4 L 18 2 172648-03730 LABEL 1
E——— 0 18 19 2 172648-03740  LABEL 1
\ \ ! / 20 2 172648-03750  LABEL 1
; J I 21 2 172648-03760  LABEL 1
P_a% 1l 22 2 172648-03770  LABEL 2
= & 3 23 2 172648-03780  LABEL 1
] 24 2 172648-03790  LABEL 1
— E O 4 I~ 25 2 22857-300050 SCREW 3X 5 4
E%—J‘ / T ' 26 2 172648-03510  LABEL 1
: yany - BAEE | 261 2 172648-03511 LABEL,SPECE 1 N
WAGON REVERSE SIDE (C=M/#12289)
8 7 2 27 2 17264803170  LABEL 2 2
) 28 2 172648-03330  LABEL 2 2
Py 29 2 172648-03520  LABEL 1 2
2{ 1/2 22\ I 291 2 172648-03521  LABEL 1 N 2
P / \ (C=M/#12289)
© = ‘jg ! — Hb% E-—’”” 30 2 172638-03621  LABEL 1 2
o _ &l I 30-1 2 172638-03622 LABEL 1 R
13 (C=M/#12375)
6
| ¢ e g
A DANGER —~/
Do NOT operate ———/F
_ HANO. FTRIGI B 22 H{ANO. BERENO. FTRIGLIE
BN REAE T MACHINE SERIAL NO. MACHINE SERIAL NO.
IN THE OPERAT ION IS STAMPED INTO ENGINE NO. IS STAMPED
MANUAL CASE THIS LOCAT ON. INTO THIS LOCATION,
Remarks

(1)STANDARD SPEC.
(2)3WD SPEC.

(3)COMMON USE FOR STANDARD SPEC. AND
3WD SPEC. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33202

Fig.4. LABEL, W/O WAGON(JP)

R UNO. 1%
RHLUNO. 205265 BHET .
1 INC. 2~26.

1

® ns8L

VIEWED FROM @

BEPRNO. #BEANO. #T I E
MACHINE SERIAL NO.

ENGINE NO. IS STAMPED
INTO THIS LOCATION.

0CK30-G33202 4, | ABEL, W/O WAGON(JP)

(A)=C10R-1(JP) (D)=
(B)=C10R-1(EP) (E)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) () (B (E) (F)
1 20 93 1 1 772648-03150 LEBEL.SET(C10R-1F)JP 1
11 1 772648-03151  LEBEL.SET(C10R-1F)JP 1 N
(A=M/#12297)
2 2 172165-03661  LABEL,DANGER 1
3 2 172648-03130  LABEL 2
4 2  172648-03160  LABEL,OPERATE 1
5 2 172141-03170  LABEL, RESTART 1
12 6 2 172648-03210  LABEL 1
7 2 172648-03220  LABEL 1
=] o | 8 2 172648-03230  LABEL 1
9 2 172183-03250  LABEL,FUEL 1
18 J 10 2 172648-03250  LABEL 1
6 11 2 172648-03270  LABEL 1
12 2 172648-03280  LABEL 1
7 5 15 10 13 2 172648-03301  LABEL 1
14 2 172648-03310  LABEL 1
HSRNL 15 2 172141-03360  LABEL, START SWITCH 1
VIEWED FROM 16 2 172648-03400 LABEL,V-BELT 2
_— 17 2 172648-03410  LABEL 1
18 2 172648-03420  LABEL 1
19 2 172964-03481  LABEL,DANGER 1
20 2 172164-03500  LABEL,START 1
21 2 172164-03510  LABEL,LOADING 1
22 2 172645-03510  LABEL,CAUTION 1
23 2 172647-03510  LABEL 1
24 2 172647-03530  LABEL,WARNING 1
25 2 172648-03630  LABEL 1
26 2 172648-03110  LABEL 1
H S5 IS Ak B £E o | 26-1 2 172648-03111  LABEL, SPECIFICATION 1 N
IN THE OPERATION (A=M/#11243)
MANUAL CASE | 262 2 172648-03112  LABEL, SPECIFICATION 1 N
(A=M/#12297)

[ 9

= =l

o =

I

PEEENO. $TZIGLE
MACHINE SERIAL NO.
IS STAMPED INTO
THIS LOCATION.

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes'

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 5 SAFETY LABEL(JP)

’ (A)=C10R-1(JP) (D)=
Fig.5. SAFETY LABEL(JP) [adtuglin o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
1 2 4 5 (A) _(B) (©) (D) (E) (F)
) Y X AR B 1 1 172964-03481  LABEL,DANGER 1
TR e T ARE T Sorsaamane 2 1 172164-03500  LABEL,START 1
o2kt {1 ST —— L i ad ::;;::;:u! :.km'e
e —— "" e 3 1 172647-03500  LABEL,CAUTION 1
[t e mﬁﬁimﬁ&m 4 1 172164-03510  LABEL,LOADING 1
T ol e 5 1 172645-03510  LABEL,CAUTION 1
IN THE OPERATION 6 1 172647-03510  LABEL 1
MANUAL CASE 9 7 1 172647-03530  LABEL,WARNING 1
8 1 172647-03550  LABEL,WARNING 1
R 9 1 172165-03661  LABEL,DANGER 1
R |- gt s e 10 1 172648-03400  LABELV-BELT 2
— 11 1 172638-03611  LABEL,DUMP 1
I 12 1 172648-03160  LABEL,OPERATE 1
I 13 1 172648-03410  LABEL 1
10 11 13 I 14 1 172648-03420  LABEL 1
A A2 R ARE
AN > P Eaaieny
11 4
® nsmn
VIEWED FROM @
)
1
HAERE
WAGON REVERSE SIDE
Remarks Yes No Yes No
(1)3WD SPEC. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 6, SAFETY LABEL(EP)

Fig.6. SAFETY LABEL(EP) (B)cromt £m) e
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
1 (A) (B) (C) (O) (E) (F)
\}) 7 | 1 1 172171-03420 CAUTION PLATE ASSY 1
!DANGER!
!GEFAHR!
E B AR HA L FE

IN THE OPERATION
MANUAL CASE

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 7 SAFETY LABEL(EX)

’ (A)=C10R-1(JP) (D)=
Fig.7. SAFETY LABEL(EX) (-1 1e) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
1 3 4 5 (A) (B) (C) (D) (E) (F)
[AWARN I N & AWARN I NG I ADANGER 1 1 172648-03340 LABEL 1
T — M —— 2 1 172648-03350  LABEL 1
" - 3 1 172171-03400 PLATE 1
4 1 172648-03460 LABEL 1
XSRS ETE 5 1 172648-03470 LABEL 1
6 7 IN THE OPERATION 9 6 1 172648-03700  LABEL 1
MANUAL CASE 8 [ AWARNING | 7 1 172648-03770 LABEL 2
: 8 1 172648-03780 LABEL 1
9 1 172648-03790 LABEL 1
| 10 1 172638-03621 LABEL 1
I 10-1 1 172638-03622 LABEL 1 R
(C=M/#12375)
|
~
L=
—
| 9/#'@ - i
\ /z‘
® »38L
7[0 VIEWED FRoW @
HAEEA
WAGON REVERSE SIDE
O i
1 n
s
“=®
)
1
Remarks Yes No Yes No
(1)3WD SPEC. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202

Fig.8. SAFETY LABEL, W/O WAGON(JP) EQL&SE_}EJE?) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
2 5 (A) (B) () (B (E) (F)
K 1 172648-03160  LABEL,OPERATE 1
T o2 1 172648-03400  LABEL,V-BELT 2
e : I 3 1 172648-03410  LABEL 1
— I 4 1 172648-03420  LABEL 1
I 5 1 172964-03481  LABEL,DANGER 1
BB AR AT I 6 1 172164-03500  LABEL,START 1
6 7 8 IN THE OPERATION 7 1 172164-03510  LABEL,LOADING 1
AR S = & AE B MANUAL CASE I 8 1 172645-03510  LABEL,CAUTION 1
e mﬂﬁ — I 9 1 172647-03510  LABEL 1
i LS i ﬁ = L) I 10 1 172647-03530  LABEL,WARNING 1
B, ﬁ%&mﬁ’w 11 1 172165-03661  LABEL,DANGER 1
1

Uo

® ns8E0
VIEWED FROM ®

T

0CK30-G33202 8, SAFETY LABEL, W/O WAGON(JP)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 9. MANUAL BOX

1 A)=C10R-1(JP D)=
Fig.9. MANUAL BOX weotoR ) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172648-07100 MANUAL,BOX(GREEN:97) 1 1 w
(A=M/#10501)
1A 1 172648-07100-5 MANUAL,BOX(YELLOW:87 1
2 2 172648-07150 MANUAL,BOX A (97) 1 1
2A 2 172648-07150-5 MANUAL,BOX A (87) 1
17 3 3 172648-07160 MANUAL,BOX A (97) 1 1
3A 3 172648-07160-5 MANUAL,BOX A (87) 1
4 3 172648-07190 SEAL 2 2 2
5 2 172648-07210 MANUAL,BOX B (97) 1 1
5A 2 172648-07210-5 MANUAL BOXB (87) 1
6 2 172648-07110 COVER (GREEN:97) 1 1
6A 2 172648-07110-5 COVER (YELLOW:87) 1
7 2 26557-050102 SCREW M 5X 10 4 4 4
8 2 26635-080002 WING NUT M 8 1 1 1
9 2  26717-050002 NUT 5 6
9-1 2 26757-050002 LOCK NUT M 5 PLATED 6 6 6 N
(A=M/#10501)
10 1 26014-080202 BOLT M 8X 20 3 3 3
| 17 1 172176-07330 BAG, MANUAL 1 W
(A=M/#10501)
8
R UNo. 1%
BHULNo. 2WhW 592 EAFET,
7 1 ING. 2~9.
Remarks Yes No Yes No
(1)NOT APPLIDE FOR F(W/O WAGON) SPEC. N:Old 55 New, Q:0ld = New, R:0ld £ New, S:0ld *; -5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202

0CK30-G33202 10, REARVIEW MIRROR
H A)=C10R-1(JP D)=
Fig.10. REARVIEW MIRROR (croraoe) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY
. (A) (B) (C) (D) (E) (F)
REFER TO Fig. 15 1 1 194630-64110  REARVIEW MIRROR HEAD 1 1 1

)
/
U

/

—= ~,

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 11, ENGINE ATTACHED & MOUNT

i A)=C10R-1(JP D)=
Fig.11. ENGINE ATTACHED & MOUNT (=c1oR-107) o
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 114983-01750 CAP, FILLER 1 1 1
2 1 160798-01811 JOINT 1 1 1
3 1 114983-01820 HOSE 1 1 1
| 3-1 1 172648-11150 HOSE, L.O. SUPPLY 1 1 1 N
(A=M/#12013) (B=M/#12013) (C=M/#12013)
4 1 160798-01830 JOINT 1 1 1
5 1 129410-03990 CLAMP 22 2 2 2
6 1 171008-03990 CLAMP 18.5 2 2 2
7 1 183366-08351 NIPPLE, DRAIN 1 1 1
8 1 114352-39400 JOINT, DRAIN 1 1 1
9 1 183366-59341 PIPE 1 1 1
10 1 22190-160002 SEAL WASHER 16S 1 1 1
1 1 24311-000180 O-RING 1A P-18.0 1 1 1
12 1 24311-000180 O-RING 1A P-18.0 1 1 1
13 1 26014-060122 BOLT M 6X 12 1 1 1
14 1 26014-080202 BOLT M 8X 20 1 1 1
15 1 172648-13100 BASE,ENGINE (88) 1 1
| 15A 1 172648-13100-1 BASE,ENGINE  (82) 1
16 1 172131-13200 ABSORBER, SHOCK 4 4 4
17 1 22137-100000 WASHER 10,POLISHED 4 4 4
18 1 22217-100000 SPRING WASHER 10 4 4 4
19 1 22217-120000 SPRING WASHER 12 8 8 8
20 1 26013-100452 BOLT M10X 45 4 4 4
21 1 26716-100002 NUT 10 4 4 4
22 1 26716-120002 NUT 12 8 8 8
23 1 105425-01690 PLUG M16 1 1 1
24 1 22190-160002 SEAL WASHER 16S 1 1 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 12 EXHAUST PIPE

i A)=C10R-1(JP D)=
Fig.12. EXHAUST PIPE (=c1oR-107) o
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
8 (A) (B) (C) (D) (E) (F)
1 1 172648-11290 TUBE 1 1 1
2 1 172648-11370 COVER (GRAY:72) 1 1 1
3 1 103954-13201 GASKET, SILENCER 1 1 1
4 1 114650-13201 GASKET (NON-ASB.) 1 1 1
5 1 114983-13510 SILENCER,EXHAUST 1 1 1
6 1 26014-080202 BOLT M 8X 20 4 4 4
7 1 26014-080202 BOLT M 8X 20 2 2 2
8 1 26051-080002 NUT M 8 2 2 2
9 1 26051-080002 NUT M 8 3 3 3

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202

i A)=C10R-1(JP D)=
Fig.13. SUCTION PIPE (=c1oR-107) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
_ENGINE (A) (B) (C) (D) (E) (F)
’ 1 1 172648-11500 HOSE 1 1 1
2 1 172648-11550 DUCT,AIR (GREEN:96) 1 1
2A 1 172648-11550-5 DUCT,AIR (YELLOW:87) 1
3 2 172648-11560 DUCT,AIR (GREEN:96) 1 1
3A 2 172648-11560-5 DUCT,AIR (YELLOW:87) 1
4 2 172648-11590 EV 1 1 1
5 2 172183-65541 SEAL,CANOPY 1 1 1
6 1 114650-12210 GASKET, AIR CLEANER 1
6-1 1 114650-12211 GASKET, AIR CLEANER 1 1 1 N
(A=M/#10747)
7 1 783671-12560 CLEANER ASSY, AIR 1 1 1
8 3  183671-12520 COVER, AIR CLEANER 1 1 1
9 3 114650-12530 CASE, AIR CLEANER 1 1 1
| 9-1 3 114980-12530 CASE ASSY, CLEANER 1 1 1 N
(A=M/#12385) (B=M/#12385) (C=M/#12385)
10 3 114252-12560 WASHER M 8, SEAL 1 1 1
11 3 114650-12590 ELEMENT W/PRE-FILTER 1 1 1
12 4 114650-12540 ELEMENT, WET AIR 1 1 1
I 121 4 114650-12541 ELEMENT, WET AIR 1 1 1 N
(A=M/#12268) (B=M/#12268) (C=M/#12268)
13 4 114650-12550 PRE-FILTER 1 1 1
14 2 114252-12550 WING-NUT, M 8 1
14-1 2  26636-080002 WING NUT M 8 1 1 1 N
(A=M/#10501)
15 1 23000-090000 CLAMP 90 1 1 1
16 1 26014-080202 BOLT M 8X 20 2 2 2
17 1 26022-060122 SCREW M 6X 12 3
17-1 1 26013-060122 BOLT M 6X 12 3 3 3 N
(A=M/#10501)
18 1 23000-070000 CLAMP 70 1 1 1
19 1 172175-65640 MOLDING 1 1 1 W
(A=M/#10551)
I 19-1 1 172175-65641 MOLDING 1 1 1 R
(A=M/#11118) (B=M/#11118) (C=M/#11118)

0CK30-633202 13, SUCTION PIPE

Remarks

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.

(1)PREVIOUS:YELLOW,NEW:GREEN.




0CK30-G33202 0CK30-G33202 14, ENGINE CONTROL

i A)=C10R-1(JP D)=
Fig.14. ENGINE CONTROL EB;=C1OR-1EEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 194200-01150  SPRING 2 2 2
2 1 172648-12100  LEVER,ACCELERATOR(72 1
2-1 1 172648-12101 LEVER,ACCELERATOR(72 1 1 1 N
9 (A=M/#10682)
4 3 1 172648-12200  CABLE,ACCELERATOR 11 1
4 1 17272525810  SPRING 1.4X6.6X17.4 11 1
5 1 1E6570-65751 GRIP,CONTROL LEVER 1
5-1 1 1E6570-65761 GRIP,CONT.LEVER RED 1 1 1 N
Bl (A=M/#10501)
PREVIOUS 6 1 22137-060000 WASHER 6, POLISHED 1 1 1
7 1 22137-100000 WASHER 10,POLISHED 1
7-1 1 22137-100000 WASHER 10,POLISHED 2 2 2 K
(A=M/#10501)
8 1 22417-200100  COTTER PIN 2.0X10 11 1
9 1 22417-250200 COTTER PIN 2.5X20 1 1 1
10 1 24190-100001  BALL 5/16, STEEL 11 1
11 1 26712-100002 NUT M10 2 2 2
12 1 933168-56000 GROMMET 17X 9 1 1 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202

Fig.15. FUEL TANK & FUEL LINE

FH LNo. 11%
R LNo. (DMB21EEAET
1 INC. (1) ~21.

1

4 4

N

//I

L

;/‘
7
®

30

0CK30-633202 15, FUEL TANK & FUEL LINE

(A)=C10R-1(JP) (D)=
(B)=C10R-1(EP) (E)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 772648-14100 TANK ,FUEL OIL (72) 1 1 1
3 2 172155-14161 HOSE, FUEL GAUGE 1 1 1
4 2 172648-14200 PIPE 1 1 1
5 2 172141-14260 FLOAT 1 1 1
6 2 172122-14301 CAP, FUEL TANK 1 1 1
7 3 172122-14350 GASKET 1 1 1
8 2 1A1040-48070 PLUG 10 1 1 1
9 2 101504-55101 STRAINER,FUEL INLET 1 1 1
9-1 2 172183-14250 FILTER (FUEL 1 1 1 N
(A=M/#11039) (B=M/#11039) (C=M/#11039)
10 2 114652-55301 COCK ASSY, FUEL 1
I 10-1 2  114652-55302 COCK ASSY, FUEL 1 1 1 N
M

(A=M/#11880) (B=M/#11880) (C=M/#11880)

17 2 22217-050000 SPRING WASHER 5 3 3 3
18 2  23080-014000 CLAMP 14 2 2 2
19 2  24311-000400 O-RING 1A P-40.0 1 1 1
20 2  24315-000120 O-RING 1B P-12.0 1 1 1
21 2 26557-050102 SCREW M 5X 10 3 3 3
22 1 194940-04240 PAN,FUEL TANK CATCH 1 1 1
23 1 26014-100202 BOLT M10X 20 4 4 4
24 1 172648-14610 HOSE 1 1 1
25 1 172124-14620 HOSE L=300, FUEL 1 1 1
26 1 172183-14640 HOSE 1 1 1
27 1 106990-44660 CLIP,HOSE 3 3 3
I 2741 1 23080-012000 CLAMP 12 3 3 3
I 27-2 1 23080-012000 CLAMP 12 2 2 2 K
(A=M/#11098) (B=M/#11098) (C=M/#11098)
28 1 124066-59100 CLAMP 8 1
28-1 1 23080-008000 CLAMP 8 1 1 1 R
(A=M/#10501)
29 1 119629-59910 JOINT, 3-WAY 1 1 1
30 1 26014-080202 BOLT M 8X 20 1 Zz
(A=M/#10501)
31 1 933166-16110 GROMMET 30X9.5 1
32 1 194440-51620 CLAMP, WIRE HARNESS 1 Z
(A=M/#10501)
33 1 23080-010000 CLAMP 10 1 1 1 W
(A=M/#10501)
34 1 106990-44660 CLIP,HOSE 1 1 1 W
(A=M/#10501)
I 34-1 1 106990-44660 CLIP,HOSE 2 2 2 K
(A=M/#11098) (B=M/#11098) (C=M/#11098)

Remarks
(M)MISPRINT.

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 15, BATTERY

1 A)=C10R-1(JP D)=
Fig.16. BATTERY EB;=C1 oy 1EEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) (C) (D) (E) (F)
1 1 172648-16100 HARNESS.WIRE+ 1 1 1
3 2 1A6260-51600  FUSE 40A 1 1 1
4 1 172648-16120  HARNESS.WIRE- 1. 1 1
5 1 172648-16150  BATTERY 11 1
6 1 26014-080202 BOLT M 8X 20 11 1
7 1 26051-080002 NUTM8 1.1 1
8 1 172648-16300  COVER, BATTERY (96) 1 1
8-1 1 172648-16301  CUAMP, BATTERY (96) 1 1 s
(A=M/#11597) (C=M/#11597)
1B 8A 1 172648-16300-5 COVER, BATTERY (87) 1
PREV10US 8A-1 1 172648-16301-1 CLAMP,BATTERY (87) 1 s
(B=M/#11597)
9 1 194515-64760  ROD, BATTERY CLAMP 2 2 2
10 1 22157-060000 WASHER 6 2 2 2
11 1 26716-060002  NUT 6 4 4 4

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 17 ELECTRIC PART(WIRING)

Fig.17. ELECTRIC PART(WIRING) (B)-CloR1(EP) e
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
REFER TO Fig. 18 (A) (B) () (B (E) (F)
1 1 172648-16500  HARNESS,WIRE 11 1
3 2 172648-16600  DIODE 11 1
4 1 172648-16520 HARNESS,WIRE 1 1 1
*—3 5 1 17264816530  HARNESS WIRE 1 1 1
i 6 1 172648-16540  WIRE,EARTH 11 1
10 7 1 172164-16560 CLAMP 2 2 2
9 8 1 194440-51620  CLAMP, WIRE HARNESS 1 1 1
9 1 1E6212-82820  CLIP 173219 2 2 2
. 10 1 26014-080202 BOLT M 8X 20 2 2 2
11 1 26014-080202 BOLT M 8X 20 11 1
12 1 26014-080202 BOLT M 8X 20 11 1
13 1 26014-080202 BOLT M 8X 20 1
?710 131 1 26014-100202  BOLT M10X 20 T 1 1 s

‘ (A=M/#10501)

7

ENGINE |

REFER TO Fig. ENGI E

@

REFER TO Fig. ENGINE

[
ENGINE

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 18, ELECTRIC PART(EQUIPMENT)

Fig.18. ELECTRIC PART(EQUIPMENT) EQLg]gE_lEé‘;}) g:
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
EFER TO Fig. 17 (A) B) (C) (D) (E) (F)

25 30 1 1 172183-16550  BRACKET,FUSE 11 1
2 1 172186-17100  METER, HOUR 111
26 32 3 1 172187-17100  SWITCH, START 111
4 2  172187-17070  CODE 111
& 5 2 172187-17080  COVER M5 3 3 3
6 2 172187-17090  COVER M4 2 2 2
8 2 933110-00301  KEY ASSY 111
9 1 172648-17100  FUSE BOX ASSY 111
10 2 172648-17110  FUSE BOX 11 1
11 2 29420-100000  FUSE, 10A 2 2 2
12 1 172648-17120  LAMP 111
13 2 172734-17430  BULB 12V 13.4W 111
14 1 172648-17130  SWITCH,HORN 11 1
15 2 172648-17140  CAP 111
16 2 194630-52160  SWITCH, HORN 111
17 1 172141-17150  BUZZER 111
18 1 172511-17220  LAMP, ENGINE OIL 111
19 2 172734-17430  BULB 12V 13.4W 111
20 1 119247-77100  RELAY, SAFETY 111
21 1 114983-77700  CURRENT LIMITER 15A 111
22 1 183256-78310  RELAY 11 1
23 1 7E6150-83301 HORN ASSY 111
24 1 22137-060000 WASHER 6, POLISHED 111
25 1 22137-060000 WASHER 6, POLISHED 111

26 1 22137-060000 WASHER 6, POLISHED 2 z

(A=M/#10501)

27 1 26014-060162 BOLT M 6X 16 2 2 2
28 1 26051-060002 NUTM®6 2 2 2
29 1 26051-060002 NUTM®6 111
30 1 26051-060002 NUTM®6 11 1
31 1 26051-060002 NUTM®6 111
32 1 26051-060002 NUTM®6 2 2 2

33 1 1A1040-59470 GROMMET 9 111 w

(A=M/#10501)
34 1 26116-060162 BOLT 6X16 2 2 2 w

1 EFER TO Fig. 27 (A=MI#10501)
S
L=

es_ Qs

“Yes®

N:Old s New, Q:Old+— = New, R:Old <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 19, CLUTCH PULLEY & BELT

1 A)=C10R-1(JP D)=
Fig.19. CLUTCH PULLEY & BELT (=C1oR 1) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
(A) (B) (6) (D) (BE) (F)
5‘18 1 1 172638-21101  PULLEY 135, ENGINE 11 1
25 2 1 172638-21111  PULLEY 135, HST 11 1
20 8—5 3 1 172648-21200  ARM,TENSION 11 1
9 5 2 24550-015150  BUSH 15X15 2 2 2
13 g; 2 6 1 172638-21250  TENSION ROLLER 1 1 1
S—12 9 1 172648-21250 ROD 1 1 1
N o—11 10 1 172648-21260  SPRING 1 1 1
o— 11 1 172648-21270  RUBBER,CONTACT 1 1 1
f\ 12 1 172648-21280  WASHER 1. 1 1
13 1 172648-21500 LEVER (GRAY:72) 1 1 1
14 1 172648-21530  SPRING 11 1
15 1 194150-21910  PLUG 11.2 1. 1 1
16 1 1E6310-36190  WASHER 8.5X35X4.5 11 1
17 1 1A1380-46460 WASHER 10X33X6 11 1
18 1 1E6570-65751 GRIP,CONTROL LEVER 1 1 1
19 1 172112-65810  PIN 8X32 1 1 1
20 1 22137-080000 WASHER 8, POLISHED 1 1 1
21 1 22137-140000 WASHER 14,POLISHED 1
21-1 1 22137-140000  WASHER 14,POLISHED 2 2 2 K
(A=M/#10501)
22 1 22217-100000  SPRING WASHER 10 1.1 1
23 1 22242-000150  CIRCLIP 15 2 2 2
24 1 22242-000150  CIRCLIP 15 11 1
25 1 22417-200160  COTTER PIN 2.0X16 1. 1 1
26 1 22512-070400 KEY 7X 40 1 1 1
27 1 25123-006302  V-BELT B63 H2 2 2 2
28 1 26014-080202 BOLT M 8X 20 1 1 1
29 1 26716-080002 NUT M8 2 2 2
30 1 26736-100002  NUT M10 1 1 1
31 1 22512-050250 KEY 5X 25 1. 1 1 w

(A=M/#10501)

REFER TO Fig. 36

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 20, TRANSMISSION(CASE)

Fig.20. TRANSMISSION(CASE) wcrone) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 195194-12130 STUD M10X25 8 8 8
2 1 172648-22110 HOUSING 1 1 1
3 1 172648-22120 PLATE 1 1 1
4 1 172638-22130 GASKET, MISSION 1 1 1
I 441 1 172638-22131 GASKET, MISSION 1 1 1 N
(A=M/#11118) (B=M/#11118) (C=M/#11118)
5 1 172638-22140 COVER, BRAKE 2
6 1 172638-22150 GASKET, BRAKE COVER 2 2 2
I 61 1 172638-22151 PACKING 2 2 2 N
(A=M/#11118) (B=M/#11118) (C=M#11118)
7 1 172638-22170 BRACKET 4 4 4
| 8 1 172648-22200 HOUSING L 1 1 1
| 9 1 172648-22210 HOUSING R 1 1 1
10 1 172648-22350 U-BOLT M14 2 2 2
11 1 172738-27230 BRACKET 4 4 4
12 1 172738-27290 GASKET 8 8 8
13 1 1A1380-28040  PLUG 20, OIL 1 1 1
14 1 1A1040-46460  WASHER 10X33X4.5 4 4 4
15 1 1A1040-48070 PLUG 10 3 3 3
16 1 22217-100000 SPRING WASHER 10 8 8 8
17 1 22312-100220 PARALLEL PIN 10X22 6 6 6
18 1 24311-000120 O-RING 1A P 12.0 3 3 3
19 1 24311-000210 O-RING 1A P-21.0 1 1 1
20 1 24321-000650 O-RING 1A G-65.0 2 2 2
21 1 26013-100202 BOLT W/WASHER M10X20 8 8 8
22 1 26013-100252 BOLT W/WASHER M10X25 4 4 4
23 1 26013-100302 BOLT M10X 30 11 11 1
24 1 26013-100302 BOLT M10X 30 4 4 4
25 1 26013-100452 BOLT M10X 45 4 4 4
26 1 26013-120252 BOLT M12X 25 10 10 10
27 1 26716-100002 NUT 10 12 12 12
28 1 26716-140002 NUT M14 8 8 8
1
Remarks
(1)L1=311.5MM.
(2)L2=231.5MM. N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 21, TRANSMISSION(SHAFT & GEAR)

22252-000550 CIRCLIP 55

L2

24101-063054  BEARING #6305

N =

| 20 172648-23410  SHAFT 4(L)
| 21 172648-23420  SHAFT 4(R)
22 172648-23430  GEAR 48
23 22242-000350  CIRCLIP 35
24 22252-000720  CIRCLIP 72

Fig.21. TRANSMISSION(SHAFT & GEAR) Egijgggjgé?) EE)):
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) (C) (D) (E) (F)
1 1 17264823110  SHAFT 1 11 1
2 1 172638-23120 GEAR 21T 11 1
3 1 172638-23130  COLLAR 35X42.7X18 11 1
4 1 24101-060064  BALL BEARING 2 2 2
5 1 172648-23210  SHAFT 2 11 1
6 1 172648-23220 GEAR 13 11 1
7 1 172638-23230  GEAR 40T 11 1
8 1 172638-23250  BALL BEARING 2 2 2
9 1 172638-23310  SHAFT 3 11 1
10 1 172638-23320 GEAR 56T 11 1
11 1 172648-23330  GEAR 19 2 2 2
12 2 172648-23340  GEAR 19 2 2 2
13 2 172638-23380  BUSH 32X35X40 2 2 2
14 2 172638-23390  CIRCLIP 35 2 2 2
15 1 172638-23350  LINER 32.5X42X1.5 4 4 4
16 1 172638-23361  SPRING 37X47 2 2 2
17 1 22242-000320 CIRCLIP 32 2 2 2
1 2 2 2
1 2 2 2
1 11 1
1 11 1
1 2 2 2
1 2 2 2
1 2 2 2
1 4 4 4

24101-062074 BALL BEARING

!\~\ REFER TO Fig. 20
|
i 25
..

9

REFER TO Fig. 22

Remarks
(1)L1=444.5MM.
(2)L2=364.5MM. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 22  SIDE CLUTCH FORK

i A)=C10R-1(JP D)=
Fig.22. SIDE CLUTCH FORK (=c1oR-107) o
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
REFER TO Fig. 20 (A) (B) (C) (D) (E) (F)
1 1 172638-27410 FORK, SIDE CLUTCH 4 4 4
2 1 172638-27420 PIECE, SIDE CLUTCH 8 8 8
3 1 24421-203208 SEAL TC20 32 08, OIL 4 4 4
4 1 172648-27510 HOUSING 2 2 2
5 1 172648-27520 PLATE(A),PRESSURE 2 2 2
6 1 172638-27530 PLATE(B), PRESSURE 2 2 2
7 1 1E6740-54440 PLATE 80,FRICTION 12 12 12
8 1 1E6740-54450 PLATE 1.2,STEEL 14 14 14
REFER TO Fig. 20 9 1 26013-080202 BOLT W/WASHER M8X20 8 8 8

REFER TO Fig. 20

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 23 SPROCKET, ROLLER & CRAWLER

Fig.23. SPROCKET, ROLLER & CRAWLER (=C1oR-10) or
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A B (€) @O () (F)
1 1 172648-29100 SPROCKET 9(GREEN:88) 2 2
1-1 1 172648-29101 SPROCKET 9(GREEN:88) 2 2 R
(A=M/#10910) (C=M/#10910)
| 1A 1 172648-29100-1 SPROCKET 9(GREEN:82) 2
I 1A 1 172648-29101-1 SPROCKET 9(GREEN:82) 2 R
(B=M/#10910)
2 1 172648-29110 WASHER 2 2 2
3 1 172648-29150 SEAL 2 2 2
4 1 22217-160000 SPRING WASHER 16 2 2 2
5 1 24321-000350 O-RING 1A G-35.0 2 2 2
6 1 26716-160002 NUT M16 2 2 2
7 1 172648-37050 IDLER  (GREEN:88) 2 2
| 7A 1 172648-37050-1 IDLER (GREEN:82) 2
8 2 172648-37100 IDLER (GREEN:88) 2 2
| 8A 2 172648-37100-1 IDLER (GREEN:82) 2
9 2 172648-37110 SHAFT 2 2 2
10 2 22252-000470 CIRCLIP 47(H) 4 4 4
11 2 24101-060054 BALL BEARING 6005 4 4 4
12 2 933147-10350 SEAL QLF 25471121 4 4 4
13 1 172638-37150 FORK ASSY, IDLER 2 2 2
14 1 22217-160000 SPRING WASHER 16 4 4 4
15 1 22217-240000 SPRING WASHER 24 2 2 2
16 1 26116-241604 BOLT M24X160 PLATED 2 2 2
17 1 26716-240002 NUT M24 2 2 2
18 1 26736-160002 NUT M16 4 4 4
19 1 933111-96200 RUBBER BOOT 2 2 2
20 1 933147-08501 WASHER 17X40X4.5 4 4 4
21 1 172648-37250 ROLLER,TRACK (88) 12 12
I 21A 1 172648-37250-1 ROLLER,TRACK (82) 12
22 2 1A1030-23310  LINER 25X38X2 24 24 24
24 2 172648-37310 SHAFT 12 12 12
25 2 22242-000250 CIRCLIP 258 24 24 24
26 2 22252-000470 CIRCLIP 47(H) 24 24 24
27 2 24101-060054 BALL BEARING 6005 24 24 24
28 2 933147-10350 SEAL QLF 25471121 24 24 24
29 1 22217-160000 SPRING WASHER 16 24 24 24
30 1 26736-160002 NUT M16 24 24 24
31 1 933147-08501 WASHER 17X40X4.5 24 24 24
32 1 172638-38601 CRAWLER, RUBBER 2 2 2
| 33 1 172648-29120 COLLAR 2 2 2 w

(A=M/#11230) (B=M/#11230) (C=M/#11230)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 24, CONTROL EQUIPMENT(F.R PEDAL)

Fig.24. CONTROL EQUIPMENT(F.R PEDAL) (=C1oR-1P) or
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A B (€) @O () F)

1 1 26736-100002 NUT M10 1 1 1
2 1 172648-41200 SPRING,RETURN 1 1 1
3 2 172648-41210 STOPPER,F R LINK 1 1 1
REFER TO Fig. 31 4 2 172519-41601 ROD, F & R LINK 1 1 1
5 2 172638-41610 PIPE, RETURN 1 1 1
6 2  172638-41621 SPRING, RETURN 1 1 1
7 2 172519-41631 STOPPER, F & R LINK 1 1 1
8 2 172519-42780 CIRCLIP 24 1 1 1
9 2 26776-100002 LOCK NUT M10 PLATED 2 2 2
10 1 172141-41360 BUSH 1415 1 1 1
11 1 172648-41400 PEDAL,F R (GRAY:72) 1 1 1
12 2 172141-41360 BUSH 1415 2 2 2
14 2 24761-050000 NIPPLE C,GREASE 1 1 1
15 1 172638-41440 CUSHION, F & R LINK 1 1 1
16 2  172638-41450 PIPE, CUSHION 1 1 1
17 2 172638-41470 ROD, F & R LINK 1 1 1
18 2 172519-41631 STOPPER, F & R LINK 1 1 1
19 2 172519-41641 STOPPER, F & R LINK 1 1 1
20 2 172638-42300 SPRING 1 1 1
21 2 172519-42780 CIRCLIP 24 1 1 1
22 2 26776-100002 LOCK NUT M10 PLATED 2 2 2
23 1 172638-41492 LINK W/BUSH, F &R 1 1 1
24 2 172141-41360 BUSH 1415 2 2 2
26 2 24761-020000 NIPPLE PT1/8, GREASE 1 1 1
27 1 172638-41540 DAMPER 1 1 1
28 1 172638-41550 ROD, F & R LINK 1 1 1
29 1 172638-41562 LEVER, F &R 1 1 1
30 1 172638-41630 PIN 14X75 1 1 1
31 1 172638-41630 PIN 14X75 1 1 1
32 1 172638-41650  ABSOBER, SHOCK 2 2 2
33 1 172648-41660 BOOT 1 1 1
34 1 172638-41670  ADJUSTER 2 2 2
35 1 172648-41700 STOPPER,F R(GRAY:72) 1 1 1
36 1 172648-41750 SPRING 1 1 1
37 1 172122-46560 ROD-END 10 1 1 1
38 1 172122-46560 ROD-END 10 1 1 1
39 1 172122-46560 ROD-END 10 1 1 1
40 1 172122-46560 ROD-END 10 1 1 1
41 1 1E6570-65751 GRIP,CONTROL LEVER 1 1 1
42 1 22117-100000 WASHER 10 1 1 1
43 1 22117-100000 WASHER 10 1 1 1
44 1 22137-080000 WASHER 8, POLISHED 1 1 1
45 1 22137-100000 WASHER 10,POLISHED 1 1 1
46 1 22217-100000 SPRING WASHER 10 1 1 1
47 1 22217-100000 SPRING WASHER 10 1 1 1
48 1 22217-100000 SPRING WASHER 10 4 4 4
49 1 22252-000250 CIRCLIP 25 2 2 2
50 1 22252-000250 CIRCLIP 25 2 2 2
51 1 22351-035025 SPRING PIN 3.5X25 1 1 1
52 1 22417-200160 COTTER PIN 2.0X16 1 1 1
1 1 1

53 22417-400350 COTTER PIN 4.0X35

-

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 24, CONTROL EQUIPMENT(F.R PEDAL)

Fig.24. CONTROL EQUIPMENT(F.R PEDAL) (=C1oR-1P) or
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
54 1 22417-400350 COTTER PIN 4.0X35 1 1 1
55 1 26013-100302 BOLT M10X 30 1 1 1
56 1 26051-100002 NUT M10 1 1 1
REFER TO Fig. 31 57 1 26116-080202 BOLT M 8X 20 PLATED 1 1 1
58 1 26116-080352 BOLT M 8X 35 1
58-1 1 26116-080402 BOLT M 8X 40 PLATED 1 1 1 N
(A=M/#10636)
59 1 26116-080352 BOLT M 8X 35 1
59-1 1 26116-080302 BOLT 8X30 1 1 1 N
(A=M/#10636)
60 1 26116-080502 BOLT M 8X 50 PLATED 1
60-1 1 26116-080452 BOLT M 8X 45 PLATED 1 1 1 N
(A=M/#10636)
61 1 26366-080002 NUT M 8 1 1 1
62 1 26716-080002 NUT M 8 2 2 2
63 1 26716-080002 NUT M 8 1 1 1
64 1 26716-080002 NUT M 8 1 1 1
65 1 26716-100002 NUT 10 1 1 1
66 1 26716-100002 NUT 10 1 1 1
67 1 26736-100002 NUT M10 1 1 1
68 1 26736-100002 NUT M10 1 1 1
69 1 26736-100002 NUT M10 2 2 2
70 1 26736-100002 NUT M10 2 2 2
71 1 26736-100002 NUT M10 1 1 1
72 1 26736-100002 NUT M10 2 2 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33202

Fig.25. CONTROL EQUIPMENT(BRAKE PEDAL & PARKING LEVER)

P/C NEWS No:YOOK3322-1
PUBLISHED: 2007/04

13

REFER TO Fig. 27

4FER TO Fig. 20

SENSEER LERTY .
.".MARKED PART HAS BEEN CHANGED.

0CK30-G33202 25 CONTROL EQUIPMENT(BRAKE PEDAL & PARKING LEVER)

(A)=C10R-1(JP) (D)=
(B)=C10R-1(EP) (E)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 172730-11411 BOD (L), LINK 1 1 1
2 1 172730-11451 PIN 10.25.29 2 2 2
3 1 194150-22480 NUT M10 1 1 1
4 1 172725-23340 BUSH 25X25 3 3 3
4-1 1 24550-025250 BUSH 25X25 3 3 3 R
(A=M/#11039) (B=M/#11039) (C=M/#11039)
5 1 172648-42400 PEDAL,BRAKE(GRAY:72) 1 1 1
6 1 172638-42450 ROD, BRAKE 1 1 1
7 1 172648-42460 SHAFT,BRAKE(GRAY:72) 1 1 1
8 1 172638-42500 LINK, BRAKE 2 2 2
9 1 172638-42520 ARM, BRAKE 2
9-1 1 172638-42521 ARM, BRAKE 2 2 2 N
(A=M/#10501)
10 1 172137-46400 TURNBUCKLE M10X40 1 1 1
11 1 172122-46560 ROD-END 10 2 2 2
12 1 172738-47900 NUT M10, LEFT-HEAD 2 2 2
13 1 1E4030-99330 CASTLE PIN F 5X40 2 2 2
14 1 22217-100000 SPRING WASHER 10 4 4 4
15 1 22242-000200 CIRCLIP 20 2 2 2
16 1 22242-000250 CIRCLIP 25S 1 1 1
17 1 22417-400200 COTTER PIN 4.0X20 2 2 2
I 171 1 22417-320200 COTTER PIN 3.2X20 2 2 2 N
(A=M/#11098) (B=M/#11098) (C=M#11098)
18 1 24311-000320 O-RING 1A P-32.0 3 3 3
19 1 24761-050000 NIPPLE C,GREASE 1 1 1
20 1 26716-100002 NUT 10 1 1 1
21 1 26736-100002 NUT M10 4 4 4
22 1 26736-100002 NUT M10 2 2 2
23 1 933153-01280 SPRING, RETURN 1 1 1
24 1 933164-04460 TURNBUCKLE 10 2 2 2
25 1 933164-04470 BALL RBL-10LD, LINK 2 2 2
26 1 172648-42600 LEVER,PARKING (11) 1 1 1
28 2 933171-23670 BUSH 1 1 1
29 1 22242-000120 CIRCLIP 12 1 1 1
30 1 933169-11330 SPRING, BRAKE SHOE 1 1 1
N:Old &New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes'

Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 26, CONTROL EQUIPMENT(DUMP LEVER)

Fig.26. CONTROL EQUIPMENT(DUMP LEVER) om0 o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
1 (A) (B) (C) (O) (E) (F)
1 1 172638-45101-1 LEVER,DUMP (GRAY:72) 1 1 1
1-1 1 172648-45100 LEVER,DUMP (GRAY:72) 1 1 1 N
(A=M/#10771) (B=M/#10771) (C=M/#10771)
2 1 172648-45150  JOINT 1 1 1
3 2 172648-45160  JOINT 1 1 1
4 2 172648-45170  JOINT 1 1 1
5 2 172648-45180  JOINT 1 1 1
6 1 172638-45180  STOPPER,HYD.LEVER(11 1 1 1
7 1 1E6570-65751 GRIP,CONTROL LEVER 1 1 1
8 1 22137-060000  WASHER 6, POLISHED 1 1 1
9 1 22417-160100 COTTER PIN 1 1 1
10 1 22417-250200 COTTER PIN 2.5X20 1 1 1
11 1 22487-060240 PIN 6X 24 1 1 1
12 1 933171-18390 PIN, FOOT BAR 1 1 1
Remarks
* THIS FIGURE IS NOT APPLIDE
FOR F(W/O WAGON) SPEC. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 27 CONTROL EQUIPMENT(STEERING LEVER)

Fig.27. CONTROL EQUIPMENT(STEERING LEVER) (B)-CloR1(EP) e
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
17 19 (A) B (€) O () ()
! 1 1 194200-37510 SPRING, RETURN 2 2 2
2 1 172648-47100 LEVERL (GRAY:72) 1 1 1
3 1 172648-47150 LEVERR (GRAY:72) 1 1 1
17-1,19-1 4 1 172638-47180 KNOB, LEVER 1 1 1
5 1 172638-47190 PIN, STEERING 1 1 1
6 1 1A1040-58170  GRIP, HANDLE 1 1 1
ASEL 7 1 22137-100000 WASHER 10,POLISHED 4 4 4
8 1 22242-000250 CIRCLIP 258 1 1 1
VIEWED FROM 9 1 24311-000320 O-RING 1A P-32.0 3 3 3
10 1 24761-040000 NIPPLE B,GREASE 2 2 2
1" 1 26716-120002 NUT 12 2 2 2
12 1 933168-04590 RUBBER,DRIV. LEVER 2 2 2
13 1 933168-17241 BOLT M12X 40 2 2 2
14 1 172730-11451 PIN 10.25.29 4 4 4
15 1 172638-42520 ARM, BRAKE 2
15-1 1 172638-42521 ARM, BRAKE 2 2 2 N
EFER TO Fig. 18 (A=M/#10501)
16 1 172122-46560 ROD-END 10 2 2 2
17 1 172648-47300 LINK(L),STEERING 1
171 1 172648-47301 LINK L ASSY 1 1 1 S
(A=M/#10746)
18 1 172648-47330 ARM 2
18-1 1 172648-47331 ARM 2 2 2 N

(A=M/#10791)

19 1 172648-47350 LINK(R),STEERING
19-1 1 172648-47351 LINK R ASSY
(A=M/#10746)

N
N
N
(2]

20 1 172738-47900 NUT M10, LEFT-HEAD 2 2 2
21 1 22217-100000  SPRING WASHER 10 4 4 4
22 1 22242-000200 CIRCLIP 20 2 2 2
23 1 22417-400200 COTTER PIN 4.0X20 4 4 4
I 231 1 22417-320200 COTTER PIN 3.2X20 4 4 4 N
(A=M/#11098) (B=M/#11098) (C=M/#11098)
24 1 24761-020000 NIPPLE PT1/8, GREASE 2 2 2
25 1 26736-100002 NUT M10 4 4 4
26 1 26736-100002 NUT M10 2 2 2
27 1 933164-04460 TURNBUCKLE 10 2 2 2
28 1 933164-04470 BALL RBL-10LD, LINK 2 2 2

REFER TO Fig. 20

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 28 FRAME(STANDARD)

Fig.28. FRAME(STANDARD) (=c1oR-107) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 172162-13200 BOLT M10X30 8 8 8
2 1 1A1040-46460 WASHER 10X33X4.5 8 8 8
3 1 172141-50890 GROMMET 1 1 1
4 1 172648-51100 FRAME (GREEN:88) 1
4-1 1 172648-51101 FRAME (GREEN:88) 1 S
(A=M/#10746)

5 1 172637-51750 RUBBER,FRAME SUPPORT 1 1 1
6 1 172648-51800 MEMBER,REAR  (88) 1 1

| 6A 1 172648-51800-1 MEMBER,REAR  (82) 1
7 1 172648-61220 COVER (GREEN:88) 1 1

| 7A 1 172648-61220-1 COVER (GREEN:82) 1

| 8 1 172638-61400-1 COVER,TANK(GREEN:88) 1 1

| 8A 1 172638-61400-2 COVER,TANK(GREEN:82) 1
9 1 172151-76350 PLATE (GREEN:88) 2 2

| 9A 1 172151-76350-1 PLATE (GREEN:82) 2
10 1 172725-85870 RUBBER, INTERVENTION 2 2 2
11 1 22137-080000 WASHER 8, POLISHED 4 4 4
12 1 22217-100000 SPRING WASHER 10 8 8 8
13 1 22360-080000 SNAP PIN 8 4 4 4
14 1 22487-080300 PIN 8X 30 4 4 4
15 1 26014-080202 BOLT M 8X 20 4 4 4
16 1 26014-080202 BOLT M 8X 20 4 4 4
17 1 26014-080202 BOLT M 8X 20 2 2 2
18 1 29321-405065 GROMMET 40X5.0 1 1 1
19 1 172648-51000 FRAME,EP (GREEN:88) 1

I 19A 1 172648-51000-1 FRAME,EP (GREEN:82) 1

® n5RL
VIWED FROM (&
Remarks Yes No Yes No
(1)L=REF.NO.4 28MM,NQO.4-1 34MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 29 FRAME(3WD)

Fig.29. FRAME(3WD) (=c1oR-107) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 172162-13200 BOLT M10X30 8 8 8
13 2 1 26014-080202  BOLT M 8X 20 4 4 4
3 1 1A1040-46460  WASHER 10X33X4.5 8 8 8
4 1 172141-50890 GROMMET 1 1 1
5 1 172648-51800 MEMBER,REAR  (88) 1 1
| 5A 1 172648-51800-1 MEMBER,REAR (82) 1
6 1 172739-52851 PIN,CYLINDER (88) 2 2
| 6A 1 172739-52851-1 PIN,CYLINDER (82) 2
@ AR 7 1 172648-55100 FRAME,3WD (GREEN:88) 1
VIEWED FROM @ 7-1 1 172648-55101 FRAME,3WD (GREEN:88) 1 S
(A=M/#10746)
8 1 26014-080202 BOLT M 8X 20 2 2 2
9 1 172648-61220 COVER (GREEN:88) 1 1
| 9A 1 172648-61220-1 COVER (GREEN:82) 1
| 10 1 172638-61400-1 COVER,TANK(GREEN:88) 1 1
I 10A 1 172638-61400-2 COVER,TANK(GREEN:82) 1
11 1 172151-76350 PLATE (GREEN:88) 2 2
I 11A 1 172151-76350-1 PLATE (GREEN:82) 2
| 12 1 172638-81510-1 SWING BRACKET (88) 1 1
I 12A 1 172638-81510-2 SWING BRACKET (82) 1
13 1 172648-85600 STOPPER,WAGON (11) 1 1 1
14 1 22217-100000 SPRING WASHER 10 8 8 8
15 1 22242-000300 CIRCLIP 30 2 2 2
16 1 29321-405065 GROMMET 40X5.0 1 1 1
17 1 24761-050000 NIPPLE C,GREASE 2 2 2
18 1 26014-080202 BOLT M 8X 20 4 4 4
19 1 172648-55000 FRAME,3WD EP (88) 1
I 19A 1 172648-55000-1 FRAME,3WD EP (82) 1
Remarks Yes No Yes No
(1)L=REF.NO.7 28MM,NO.7-1 34MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 30, FRAME,W/O WAGON

’ (A)=C10R-1(JP) (D)=
Fig.30. FRAME,W/O WAGON w-c1or-10P) or
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [

B (C) O (E) ()

172162-13200 BOLT M10X30
1A1040-46460  WASHER 10X33X4.5
172141-50890 GROMMET

172648-51101 FRAME (GREEN:88)
172648-51800 MEMBER,REAR  (88)
172648-61220 COVER (GREEN:88)

172638-61400-1 COVER,TANK(GREEN:88)
172151-76350  PLATE (GREEN:88)
22217-100000  SPRING WASHER 10

26014-080202  BOLT M 8X 20
26014-080202  BOLT M 8X 20
26014-080202  BOLT M 8X 20

[N

RN I2o|0m N A WN
IO I NN BN
NBABRON= = 2o 000>

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202

Fig.31. COVER & STEP

1B/
PREVI0US

1
12 %%?
/
1,12
L

~<_|
® #ns5RL
VIEWED FRON @

0CK30-G33202 31, COVER & STEP

(A)=C10R-1(JP)

(D)=

73y b+ (FakL) 5K
W/0 WAGON SPEC.

(B)=C10R-1(EP) (E)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172648-61100 COVER,REAR(GREEN:96) 1 1
1-1 1 172648-61101 COVER,REAR(GREEN:96) 1 1 S
(A=M/#11597) (C=M/#11597)
2 1 172648-61210 PLATE (GREEN:96) 1 1
2A 1 172648-61210-5 PLATE (YELLOW:87) 1
3 1 172648-61300 COVER,CENTER (72) 1 1 1
4 1 172730-61890 CAP 1 1 1
| 5 1 172176-67780 GROMMET 1 1 1
6 1 26014-080202 BOLT M 8X 20 8 8 8
7 1 26014-080202 BOLT M 8X 20 7 7 7
8 1 26014-080202 BOLT M 8X 20 5 5 5
9 1 172648-62100 STEP L (GREEN:88) 1 1
9-1 1 172648-62101 STEPL (GREEN:88) 1 1 N
(A=M/#10866) (C=M/#10866)
| 9A 1 172648-62100-1 STEP L (GREEN:82) 1
I 9A-1 1 172648-62101-1 STEPL (GREEN:82) 1 N
(B=M/#10866)
10 1 172648-62120 STEP R (GREEN:88) 1 1
10-1 1 172648-62121 STEP R (GREEN:88) 1 1 N
(A=M/#10866) (C=M/#10866)
| 10A 1 172648-62120-1 STEP R (GREEN:82) 1
I 10A-1 1 172648-62121-1 STEP R (GREEN:82) 1 N
(B=M/#10866)
11 1 26014-080202 BOLT M 8X 20 11 11 1
12 1 172648-61500 COVER,REAR EP (87) 1
12-1 1 172648-61501 COVER,REAR(YELLOR:87 1 S
(B=M/#11597)
13 1 172648-61250 PLATE ASSY(GREEN:96) 1
14 1 172648-61600 COVER, BATTERY (96) 1 1 W
(A=M/#11597) (C=M/#11597)
14A 1 172648-61600-1 COVER,BATTERY (87) 1
(B=M/#11597)
15 1 26647-080152 WING BOLT M 8X15 2 2 2

(A=M/#11597) (B=M/#11597) (C=M/#11597)

Remarks

(1)STANDARD SPEC.
(2)F(W/O WAGON) SPEC.
(3)L=REF.NO.1,1-1 62MM
NO.12,12-1 162MM.

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 32 SEAT & MOUNT(JP,EX)

i A)=C10R-1(JP D)=
Fig.32. SEAT & MOUNT(JP,EX) (-coRe) or
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 194140-63270 DAMPER (RUBBER) 2 2
2 1 194630-63270 RUBBER, CUSHION 2 2
3 1 172648-64200 SEAT ASSY (GRAY:72) 1 1
4 1 172648-64300 SEAT (GRAY:72) 1 1
| 4-1 1 172648-64301 RETAINER,SEAT (72) 1 1 S
(A=M/#11600) (C=M#11600)
5 1 172156-64420 PIN 1 1
6 1 22137-080000 WASHER 8, POLISHED 2 2
7 1 22137-200000 WASHER 20,POLISHED 2 2
8 1 22360-080000 SNAP PIN 8 2 2
9 1 26014-080202 BOLT M 8X 20 2 2
REFER TO Fig. 37
Remarks Yes No Yes No
(1)L=REF.NO.4:350MM,NO.4-1:330MM. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T? New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 33 SEAT MOUNT(EP)

i A)=C10R-1(JP D)=
Fig.33. SEAT MOUNT(EP) w-c1or-10P) or
(C)=C10R-1(EX) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY |

(A) (B) () @) () (F)

194140-63270 DAMPER (RUBBER)
172131-64230 PIN 8X377
172141-64370 CUSHION, SEAT

172648-64550 SUPPORT,SEAT EP (87)
22137-080000 WASHER 8, POLISHED

22360-080000  SNAP PIN 8

B
2
1
2
172648-64500 MOUNT,SEAT EP (87) 1
1
2
2
26014-100202 BOLT M10X 20 2

0 N[O O WN =
A ala aala aa

REFER TO Fig. 37

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 34. BONNET

i A)=C10R-1(JP D)=
Fig.34. BONNET (-coRe) or
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY [
(A) (B) (C) (O) (E) (F)
1 1 172141-50890 GROMMET 1 1 1
2 1 172730-61890 CAP 1 1 1
3 1 172165-63660 CAP 1 1 1
4 1 172648-65100 BONNET,EV (GRAY:72) 1
4-1 1 172648-65101 BONNET,EV (GRAY:72) 1 1 1 F
(A=M/#10612)
5 1 172648-65250 PLATE AEV (GRAY:72) 1 1 1
6 1 172648-65270 PLATE B,EV (GRAY:72) 1
6-1 1 172648-65271 PLATE B,EV (GRAY:72) 1 1 1 S
(A=M/#10612)
7 1 26014-080202 BOLT M 8X 20 4 4 4
8 1 26014-080202 BOLT M 8X 20 5
8-1 1 26014-080202 BOLT M 8X 20 4 4 4 K
(A=M/#10612)
9 1 26014-080202 BOLT M 8X 20 2 2 2
10 1 26014-100202 BOLT M10X 20 4 4 4
11 1 933171-20390 LIGHT, EVER 1 1 1
!
AR !
REPAIR PARTS 10!
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF NO.6-1(172648
-65271).
(2)REPAIR PARTS. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 35 HYD.OIL CYLINDER

1 A)=C10R-1(JP D)=
Flg.35. HYD.OIL CYLINDER EB;=C1OR-1EEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY I
(A) (B) () (B (E) (F)
1 1 172648-72100  CYLINDER ASY,DUMP(88 1 1
1-1 1 172648-72101  CYLINDER ASY,DUMP(88 1 1 N
(A=M/#12375) (C=M/#12375)
1A 1 172648-72100-1 CYLINDER ASY,DUMP(82 1
1A-1 1 172648-72101-1 CYLINDER ASY,DUMP(82 1 N
(B=M/#12375)
2 2 172648-72300  SEAL,HEAD 11 1
7 2 172648-72110  TUBE,DUMP (GREEN:88) 1 1
7-1 2 172648-72111  TUBE,DUMP (GREEN:88) 1 1 N
(A=M/#12375) (C=M/#12375)
7A 2 172648-72110-1 TUBE,DUMP (GREEN:82) 1
7A-1 2 172648-72111-1 TUBE,DUMP (GREEN:82) 1 N
(B=M/#12375)
8 2 172648-72150  ROD,DUMP 1 1 1
9 2 172638-72200  SEAL SET 1 1 1
I 91 2 172638-72201  SEAL SET 11 1 N
(A=MI# 12385) (B=M/# 12385) (C=M/# 12385)
12 2 172141-72580  NUT M20 11 1
S LNo. 1% N 13 2 24761-020000  NIPPLE PT1/8,GREASE 11 1
R LNo. 205172 8#F T, 14 2 24761-040000  NIPPLE B,GREASE 1
1 INC. 2~17. 14-1 2 24761-050000  NIPPLE C,GREASE 1 1 1 N
1 (A=M/#10501)
15 2 933123-73901  PISTON 60 11 1
4 151 2 933123-73902  PISTON 60 1 1 1 N
(A=M/#12313) (B=M/#12313) (C=M/#12313)
16 2 933133-96300  HEAD 60 30 ASSY 11 1
17 3 933111-01800  BUSH 30 30 1 1 1
17-1 3 24550-030300  BUSH 30X30 11 1 R
(A=M/#12152) (B=M/#12152) (C=M/#12152)

Yes No Yes

N:Old <T»TNew, (J:OIdT>‘_S New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 35, HST

i A)=C10R-1(JP D)=
Fig.36. HST EB;=C1OR-1EEP)) §E>)=
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172638-73101 HST(182+GP 1 1 1
| 2 2 158802-85371 COVER A 1 1 1
| 3 2 158802-85380 COVER B 1 1 1
4 2 158804-85390 BEARING 2 2 2
REFER TO Fig. 20 5 2 158802-85421 OIL SEAL 2 2 2
6 2 158804-85420 SEAL, OIL 1 1 1
| 7 2  158804-85440 GUIDE, OIL SEAL 1 1 1
8 2  158804-85450 JOINT 1 1 1
| 9 2 158804-85460 COVER,SEAL 1 1 1
10 2  158804-85500 VALVE 1 1 1
| 11 3 158802-85440 RING 10,BACKUP 2 2 2 W
(A=M/#11650) (B=M/#11650) (C=M/#11650)
12 3  158800-85450 RING,BUCK UP 1 1 1
13 3  158802-85450 RING 12,BACKUP 1 1 1
| 14 3 158802-85510 SLEEVE 1 1 1
| 15 3 158802-85520 VALVE 1 1 1
| 16 3  158802-85530 PLUG,VALVE 1 1 1
| 17 3 158802-85540 SPRING,RELIFE 1 1 1
| 18 3 158802-85550 SHIM T=0.2 2 2 2
| 19 3  158802-85560 SHIM T=0.3 2 2 2
| 20 3  158802-85570 SHIM T=0.7 2 2 2
21 3 24311-000050 O-RING 1A P-5.0 1 1 1
I 211 3 24316-000050 O-RING P5.0 4D 1 1 1 N
(A=M/#11650) (B=M/#11650) (C=M/#11650)
22 3 24311-000100 O-RING 1A P-10.0 1 1 1
I 2241 3 24316-000100 O-RING 10-P 1 1 1 N
(A=M/#11650) (B=M/#11650) (C=M/#11650)
23 3 24311-000120 O-RING 1A P 12.0 1 1 1
I 23-1 3 24316-000120 O-RING 4D-P12 1 1 1 N
(A=M/#11650) (B=M/#11650) (C=M/#11650)
24 3 24311-000180 O-RING 1A P-18.0 2 2 2
I 241 3 24315-000180 O-RING 1B P-18.0 2 2 2 N
(A=M/#12041) (B=M/#12041) (C=M/#12041)
25 2 158804-85600 VALVE 2 2 2
26 3 158800-85440 RING,BUCK UP P10A 2 2 2
| 27 3  158804-85610 SLEEVE 2 2 2
| 28 3 158804-85620 VALVE 2 2 2
| 29 3 158802-85630 PLUG 2 2 2
| 30 3  158804-85640 SPRING 2 2 2
31 3 23414-170022 GASKET 17 2 2 2
32 3 24311-240100 O-RING 1A P-10A 4 4 4
33 2 158804-85810 PUMP ASSY 1 1 1
34 2  158802-85900 VALVE, CHECK 2 2 2
39 2 26577-050142 SCREW M 5X 14 2 2 2
40 2 26587-080162 SCREW M 8X 16 3 3 3
] 41 2 24311-000180 O-RING 1A P-18.0 1 1 1
2772 39 42 2 24311-000110 O-RING 1A P-11.0 2 2 2
§—28 N 43 2  24321-000550 O-RING 1A G-55.0 2 2 2
B30 45 44 2 24321-000600 O-RING 1A G-60.0 2 2 2
©—32 ] 45 2 26106-080302 BOLT M 8X 30 PLATED 2 2 2
&—29— 46 2 26106-100222 BOLT M10X 22 PLATED 4 4 4
Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 35, HST

i A)=C10R-1(JP D)=
Fig.36. HST EB;=C1OR-1EEP)) §E>)=
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
47 2 26577-060122 SCREW M 6X 12 6 6 6
| 48 2 158804-85490 SPACER 1 1 1
| 50 2 24311-240100 O-RING 1A P-10A 2 2 2
| 51 2  24341-000480 O-RING 1A S-48.0 1 1 1
| 52 2 158802-85030 PACKING 1 1 1
53 1 26716-100002 NUT 10 1 1 1
54 1 22137-100000 WASHER 10,POLISHED 4 4 4
55 1 22217-100000 SPRING WASHER 10 4 4 4
56 1 24321-000650 O-RING 1A G-65.0 1 1 1
57 1 26116-100552 BOLT M10X 55 PLATED 3 3 3
58 1 26216-100502 STUD M10X 50 PLATED 1 1 1

N:Old%New, O:OIdL‘L»NeW, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes
(C)Copy Rights YANMAR CO.,LTD.




0CK30-G33202

0CK30-G33202 37 HYD.OIL TANK & FILTER

1 A)=C10R-1(JP D)=
Fig.37. HYD.OIL TANK & FILTER EB;=C1OR-1EEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION o ® (CC)J'T\((D) © [
B LNo. 1, 1-11& S LNo. 23, 23-1(% 1 1 77264875100 RESERVOIR (GRAY:72) 1 1
R LNo. VA BI5ERAET, R LNo. Q)M B3TEEHET 11 1 772648-75101 RESERVOIR (GREY:72) 1 1 N
1 INC. (1) ~15. 23 INC. (23) ~37. (A=M/#11597) (C=M/#11597)
1-1 INC. (1-1) ~15. 23-1 INC. (23-1) ~37. 1-2 1 772648-75102  TANK ASSY,HYD.OIL(72 1 1 N
EFER TO Fig. 33 (A=*2004.05) (C=*2004.05)
1 2 2 1A1040-48070  PLUG 10 1 1
1-1 4 2 172638-75350  CAP 32XP2, OILING 1 1
| 5 2 172122-75600  GAUGE, OIL LEVEL 1 1
5-1 2 172447-75600  GAUGE 1 1 N
20 , 27 (A=*2004.05) (C=*2004.05)
6/ Q\ﬁa } 2 7 3 17212275620 BOLT 2
5 | ] 7-1 3 172455-75290  BOLT M10 2 2 s
22 ) REFER TO Fig.32 | 933 30 3‘§ (A=*2004.05) (C=*2004.05)
i 8 3 172122-75630  GASKET 4 4
| 8-1 3 17245575300  O-RING 4 4 s
. (A=*2004.05) (C=*2004.05)
10 2 24315-000120  O-RING 1B P-12.0 1 1
11 2 24321-000300  O-RING G30 1 1
23-1) 12 2 172732-73700  FILTER, SUCTION 1 1
13 2 172648-73730 COVER  (GRAY:72) 1 1
/\ 14 2 24325-000700  O-RING 1B G-70.0 1 1
% 15 2 26014-080202 BOLT M 8X 20 4 4
21 PREVI0US 16 1 172648-73700  FILTER 11 1
18 2 172648-73720  FILTER 1.1 1
19 1 26014-080202 BOLT M 8X 20 4 4 4
20 1 172648-75400 COVER (GRAY:72) 1 1
20A 1 172648-75400-5 COVER (YELLOW:87) 1
21 1 26014-080202 BOLT M 8X 20 6 6 6
22 1 26014-080202 BOLT M 8X 20 3 3 3
E P4 23 1 772648-75110 RESERVOIR:EP (87) 1
PREVIOUS EP SPEC. 23-1 1 772648-75111  RESERVOIREEP (87) 1 N
(B=M/#11597)
24 2 1A1040-48070  PLUG 10 1
25 2 172638-75350  CAP 32XP2, OILING 1
27 2 172122-75600  GAUGE, OIL LEVEL 1
29 3 172122-75620  BOLT 2
30 3 172122-75630  GASKET 4
32 2 24315-000120  O-RING 1B P-12.0 1
33 2 24321-000300  O-RING G30 1
34 2 172732-73700  FILTER, SUCTION 1
35 2 172648-73730-5 COVER (YELLOW:87) 1
36 2 24325-000700  O-RING 1B G-70.0 1
37 2 26014-080202 BOLT M 8X 20 4

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 38, CONTROL VALVE

i A)=C10R-1(JP D)=
Fig.38. CONTROL VALVE weotoR ) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (O) (E) (F)
1 1 172648-74100  VALVE 1 1 1
2 2 172648-74250 SEAL SET 1 1 1
3 3 933171-80610 O-RING 2 2 2
4 3 933166-80520 WIPER 2 2 2
5 2 172648-74300  VALVE 1 1 1
6 3 24315-000200 O-RING 1B P-20.0 1 1 1
| 8 2 172116-74190 PLATE, SEAL 2 2 2
| 9 2 933171-80510  SEAT, SPRING 2 2 2
| 10 2 172638-74200 CAP SCREW 1 1 1
| 11 2 172122-74270 O-RING 1 1 1
| 12 2 933171-80540 SPRING 1 1 1
| 13 2 933166-80530 CAP 1 1 1
| 14 2 172116-74230 HEAD BOLT, SOCKET 2 2 2
| 15 2 172638-74150 BOLT 2 2 2
| 16 2 172122-73620 PLUG 1 1 1
| 17 2 23871-020000 PLUG PT1/4,SCREW 1 1 1
20 1 26051-080002 NUT M 8 2 2 2
21 1 26116-080502 BOLT M 8X 50 PLATED 2 2 2
Remarks
* THIS FIGURE NOT APPLIDE
FOR F(W/O WAGON) SPEC. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 39, HYD.OIL PIPING(STANDARD, 3WD)

1 A)=C10R-1(JP D)=
Fig.39. HYD.OIL PIPING(STANDARD, 3WD) EB;=818R_1EJEP)) EE)L
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY [
(A) (B) () (B (E) (F)
1 1 172648-73680  JOINT,INHALE 11 1
2 1 172123-76120 CONNECTOR PF1/4 2 2 2
3 1 172173-76120 CONNECTOR 111
4 2 24315-000110  O-RING 1B P-11.0 111
5 1 172131-76200 CONNECTOR 3/8,1/4 111
6 1 172648-76200  JOINT 2 2 2
7 1 172638-76210  NIPPLE 11 1
8 1 23393-030000  JOINT 90RGI 3/8 111
9 1 24311-000200  O-RING 1A P-20.0 11 1
X 10 1 24311-000200  O-RING 1A P-20.0 11 1
avba—LsLT 11 1 24315-000110  O-RING 1B P-11.0 3 3 3
CONTROL VALVE ‘ 12 1 24315000180  O-RING 1B P-18.0 11 1
,ﬁfﬁ» 13 1 24315000240  O-RING 1B P-24.0 2 2 2
/\@}/‘ & 14 1 26013-060162  BOLT M 6X 16 3 3 3
. /\/ 15 1 26013-060352 BOLT M 6X 35 3 3 3
13 F: a2 ~, -
g, | jamsos 1 s o SRS
: 22 | HYD.OIL CYLINDER
18 1 172648-78110  HOSE 11 1
SAYT4NE 19 1 172648-78120 HOSE 11 1
LINE FILTER 20 1 172648-78130  HOSE 111
21 1 172638-78140  JOINT, DRAIN 11 1
22 1 172638-78150 HOSE 1
221 1 772638-78150 HOSE 11 1 N
(A=M/#10501)
23 1 172638-78150  HOSE
231 1 77263878150 HOSE 111 N
(A=M/#10501)
24 1 23001-025000 HOSE CLAMP 25 2 2 2
25 1 23001-035000 HOSE CLAMP 35 2 2 2
26 1 26014-100202  BOLT M10X 20 2 2 2
27 1 933168-53680  STAY,HOSE FIX (88) 2 2
I 27A 1 933168-53680-1 STAY,HOSEFIX (82) 2
28 1 172142-76180  JOINT 11 1
29 2 24311-000140  O-RING 1A P-14.0 11
20-1 2 24315-000140  O-RING 1B P-14.0 111
Remarks Yes No Yes No
(M)MISPRINT. N:Old 2555 New, Q:0ld %z New, R:0ld % New, S:0ld %5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 40, HYD.OIL PIPING, W/O WAGON

1 A)=C10R-1(JP D)=
Fig.40. HYD.OIL PIPING, W/O WAGON (-C10R10P) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTSNO. DESCRIPTION QTY I
/ (A) (B) (C) (D) (E) (F)
1 1 172648-73680  JOINT,INHALE 1
I 2 1 172142-76180  JOINT 1
K 3 2 24315-000140  O-RING 1B P-14.0 1
, i[ 4 1 172648-76200  JOINT 2
~ / 5 1 172638-76210  NIPPLE 1
"‘lf ’ AT 14 LAE 6 1 23393-030000  JOINT 90RGI 3/8 1
/ LINE FILTER 7 1 24311-000200  O-RING 1A P-20.0 1
EBImE > r.] 8 1 24311-000200  O-RING 1A P-20.0 1
HYD.OIL TANK 9 1 24315-000180  O-RING 1B P-18.0 1
QL& 10 1 24315-000240  O-RING 1B P-24.0 2
1 1 26013-060162 BOLT M6X 16 3
12 1 26013-060352  BOLT M 6X 35 3
13 1 933167-53330  JOINT 1
14 1 172648-78100 HOSE 1
15 1 172648-78130  HOSE 1
16 1 172638-78140  JOINT, DRAIN 1
17 1 172648-78150 HOSE 1
18 1 23001-025000 HOSE CLAMP 25 2
19 1 23001-035000 HOSE CLAMP 35 2
Remarks
* THIS FIGURE IS NOT APPLIDE
FOR STANDARD SPEC. N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 41, WAGON(STANDARD)

Fig.41. WAGON(STANDARD) (-C10R10P) o
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172010-01640 SPACER 2 2 2
2 1 172141-37320 SPACER 75X2.6 2
2-1 1 172141-37320 SPACER 75X2.6 1 1 1 K
(A=M/#10636)
3 1 172739-52801 PIN,BODY FULCRUM(88) 1 1
| 3A 1 172739-52801-1 PIN,BODY FULCRUM(82) 1
4 1 172648-95100 WAGON (GREEN:97) 1 1
| 4-1 1 172648-95101 WAGON (GREEN:97) 1 1 R
(A=M/#11563) (C=M/#11563)
4A 1 172648-95100-5 WAGON (YELLOW:87) 1
I 4A-1 1 172648-95101-1  WAGON (YELLOW:87) 1 R
(B=M/#11563)
| 5 2 172730-84151 PLATE 2 2 2
6 1 172638-95661 PIN 30-119(GREEN:88) 1 1
| B6A 1 172638-95661-1 PIN 30X119(YELLOW:82 1
| 7 1 172638-95690-1 LOCK,BED SUPPORT(11) 1 1 1
8 1 22157-100000 WASHER 10 2 2 2
9 1 22242-000300 CIRCLIP 30 2 2 2
10 1 24761-020000 NIPPLE PT1/8, GREASE 2 2 2
11 1 26013-100202 BOLT W/WASHER M10X20 2 2 2
12 1 933172-27150 RUBBER,FRAME SUPPORT 2 2 2
13 1 1C6053-32020 WASHER 8.5X20X3.2 2 2 2
14 1 1N1730-61190 RUBBER,CONTACT 4 4 4
15 1 172648-95500 BOARD (GREEN:97) 2 2
I 151 1 172648-95501 BOARD (GREEN:97) 2 2 R
(A=M/#11563) (C=M/#11563)
15A 1 172648-95500-5 BOARD (YELLOW:87) 2
I 15A-1 1 172648-95501-5 BOARD,SIDE(YELLOW:87 2 R
(B=M/#11563)
16 1 172648-95600 LEVER A (GREEN:97) 2 2
16A 1 172648-95600-5 LEVER A (YELLOW:87) 2
17 1 172648-95620 LEVER B (GREEN:97) 2 2
17A 1 172648-95620-5 LEVERB (YELLOW:87) 2
18 1 172648-95650 PIN 4 4 4
19 1 22217-120000 SPRING WASHER 12 4 4 4
20 1 22242-000120 CIRCLIP 12 4 4 4
21 1 26013-080202 BOLT W/WASHER M8X20 2 2 2
22 1 172648-95700 HOOK,OPEN/CLOSE (97) 1 1
22A 1 172648-95700-5 HOOK,OPEN/CLOSE (87) 1
23 1 172648-95710 ARM (GREEN:97) 1 1
23A 1 172648-95710-5 ARM (YELLOW:87) 1
24 1 22137-100000 WASHER 10,POLISHED 3 3 3
25 1 22137-160000 WASHER 16,POLISHED 2 2 2
26 1 22242-000160 CIRCLIP 16 2 2 2
27 1 22417-250200 COTTER PIN 2.5X20 2
27-1 1 22417-400250 COTTER PIN 4.0X25 2 2 2 N
(A=M/#10636)
28 1 22487-100300 PIN 10X 30 2
28-1 1 172730-11451 PIN 10.25.29 2 2 2 N
(A=M/#10636)
29 1 26776-100002 LOCK NUT M10 PLATED 1

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 41, WAGON(STANDARD)

Fig.41. WAGON(STANDARD) (-C10R10P) o
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
29-1 1 26716-100002 NUT 10 1 1 1 N
(A=M/#10501)
30 1 933153-01280 SPRING, RETURN 1 1 1
31 1 933168-51700-1 ROD,MOOK DRIVE (97) 1 1
31A 1 933168-51700-5 ROD,MOOK DRIVE (87) 1
32 1 933168-51780 JOINT(B), ROD 1 1 1
33 1 172648-95800 BOARD,REAR(GREEN:97) 1 1
33A 1 172648-95800-5 BOARD,REAR(YELLOW:87 1
34 1 172648-95450 PIN 25-77 (GREEN:88) 2 2
I 34A 1 172648-95450-2 PIN 25-77 (GREEN:82) 2

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 42 \WAGON(3WD)

Fig.42. WAGON(3WD) (BC10RAEF) -
(C)=C10R-1(EX) F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172141-37320 SPACER 75X2.6 2
1-1 1 172141-37320 SPACER 75X2.6 1 1 1 K
(A=M/#10636)
2 1 172739-52851 PIN,CYLINDER (88) 2 2
| 2A 1 172739-52851-1 PIN,CYLINDER (82) 2
| 3 1 172638-81510-1 SWING BRACKET (88) 1 1
| 3A 1 172638-81510-2 SWING BRACKET (82) 1
4 1 172638-81550 PIN 30X99 2 2 2
| 4-1 1 172652-86150 PIN 30X99 (GREEN:88) 2 2 N
(A=M/#12375) (C=M/#12375)
I 4-1A 1 172652-86150-1 PIN 33X99 (GREEN:82) 2 N
(B=M/#12375)
5 1 172638-81580 SPACER 20 (GREEN:88) 2 2
| 5A 1 172638-81580-1 SPACER 20 (GREEN:82) 2
6 1 172648-85100 WAGON,3WD (GREEN:97) 1
6-1 1 172648-85101 WAGON,3WD (GREEN:97) 1 1 S
(A=M/#10747)
6A 1 172648-85101-5 WAGON,3WD(YELLOW:87) 1
7 2 172614-96320 FULCRUM(L),BODY PROP 3 3 3
8 2 172614-96330 FULCRUM(R),BODY PROP 3 3 3
9 1 172638-85710 BUSH 4 4 4
10 1 172638-85731 HANDLE ASSY A 1 1 1
12 2 172638-85780 SPRING 28 1 1 1
13 2  22351-050020 SPRING PIN 5X20 1 1 1
14 1 172638-85741 HANDLE ASSY B 1 1 1
16 2 172638-85780 SPRING 28 1 1 1
17 2 22351-050016 SPRING PIN 5X16 1 1 1
18 1 22242-000300 CIRCLIP 30 4 4 4
19 1 24761-050000 NIPPLE C,GREASE 4 4 4
I 19-1 1 24761-050000 NIPPLE C,GREASE 2 2 2 K
(A=M/#12375) (B=M/#12375) (C=M/#12375)
20 1 26013-080122 BOLT M 8X 12 4 4 4
21 1 26014-100252 BOLT 10X25 W/PLW+SPW 16
21-1 1 26013-100252 BOLT W/WASHER M10X25 16 16 16 N
(A=M/#10501)
22 1 933172-27150 RUBBER,FRAME SUPPORT 2 Z
(A=M/#10747)
23 1 172648-85500 BOARD (GREEN:97) 2
23-1 1 172648-85501 BOARD  (GREEN:97) 2 2 S
(A=M/#10747)
23A 1 172648-85501-5 BOARD (YELLOW:87) 2
24 2 172614-96071 FULCRUM PIN, BOARD 4 4 4
25 1 22137-100000 WASHER 10,POLISHED 16 16 16 w
(A=M/#10501)
26 1 172648-85800 BOARD (GREEN:97) 1 1
26A 1 172648-85800-5 BOARD (YELLOW:87) 1
931 27 2 172614-96071 FULCRUM PIN, BOARD 2 2 2
28 1 172638-85560-1 RETAINER A(GREEN:97) 2 2
28A 1 172638-85560-5 RETAINER A(YELLOR:87 2
OEED] CEEL] 29 1 172638-85610-1 RETAINER B(GREEN:97) 2 2
DETAILS OF®) DETAILS OF(©) 29A 1 172638-85610-5 RETAINER B(YELLOR:87 2
Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 43, HOOK(3WD)

Fig.43. HOOK(3WD) o) o
(C)=C10R-1(EX) (F)=
REF. LEV. PARTS NO. DESCRIPTION QTY |
(A) (B) (C) (D) (E) (F)
1 1 172730-11451 PIN 10.25.29 8 8 8
2 1 194150-22480 NUT M10 2 2 2
3 1 172137-46400 TURNBUCKLE M10X40 2 2 2
4 1 172638-86010-1 HOOKF (GREEN:97) 1 1
4A 1 172638-86010-5 HOOKF (YELLOW:87) 1
5 1 172648-85700 HOOK L (GREEN:97) 1 1
5A 1 172648-85700-5 HOOKL (YELLOW:87) 1
6 1 172648-85710 HOOK R (GREEN:97) 1 1
B6A 1 172648-85710-5 HOOKR (YELLOW:87) 1
7 1 172638-86210-1 LINK AL (GREEN:97) 1 1
7A 1 172638-86210-5 LINK AL (YELLOW:87) 1
8 1 172638-86260-1 LINK AR (GREEN:97) 1 1
8A 1 172638-86260-5 LINK AR (YELLOW:87) 1
9 1 172638-86280-1 LINKB L (GREEN:97) 1 1
9A 1 172638-86280-5 LINKB L (YELLOW:87) 1
10 1 172638-86310-1 LINKB R (GREEN:97) 1 1
10A 1 172638-86310-5 LINK(B)R (YELLOW:87) 1
11 1 172638-86330-1 LINK C L (GREEN:97) 1 1
11A 1 172638-86330-5 LINK(C)L (YELLOW:87) 1
12 1 172638-86370-1 LINK C R (GREEN:97) 1 1
12A 1 172638-86370-5 LINK(C)R (YELLOW:87) 1
13 1 172638-86390 BOSS, LINK 4 4 4
14 1 172638-86410-1 ROD,HOOK (GREEN:97) 4 4
14A 1 172638-86410-5 ROD A,HOOK(YELLOR:87 4
15 1 172638-86450-1 ROD B,HOOK(GREEN:97) 2 2
15A 1 172638-86450-5 ROD B,HOOK(YELLOR:87 2
16 1 172638-86480-1 ROD, HOOK (GREEN:97) 2 2
16A 1 172638-86480-5 ROD, HOOK(YELLOW:87) 2
17 1 172638-86510-1 FULCRUM,LINK(GREEN97 4 4
17A 1 172638-86510-5 FULCRUM COMP.LINK(87 4
18 1 172638-86540 ROLLER 20X40 6 6 6
19 1 22137-100000 WASHER 10,POLISHED 8 8 8
20 1 22137-100000 WASHER 10,POLISHED 4 4 4
21 1 22137-160000 WASHER 16,POLISHED 6 6 6
22 1 22242-000200 CIRCLIP 20 4 4 4
23 1 22272-000080 CIRCLIP E- 8 12 12 12
24 1 22417-250200 COTTER PIN 2.5X20 8
241 1 22417-400250 COTTER PIN 4.0X25 8 8 8 N
(A=M/#10636)
25 1 22417-400250 COTTER PIN 4.0X25 6 6 6
26 1 26013-080162 BOLT W/WASHER M8X16 12
26-1 1 26014-080202 BOLT M 8X 20 12 12 12 N
(A=M/#10501)
27 1 26717-100002 NUT M10 6 6 6
28 1 933147-03760 PIN 10X38.5 4
28-1 1 172730-11451 PIN 10.25.29 4 4 4 N
(A=M/#10636)
29 1 933153-01280 SPRING, RETURN 4 4 4
30 1 933168-51780 JOINT(B), ROD 4 4 4
31 1 22417-250200 COTTER PIN 2.5X20 4
31-1 1 22417-400250 COTTER PIN 4.0X25 4 4 4 N

Yes Yes

N:Old <T»TNew, O:OId%»‘LS New, R:0ld = New, S:0ld z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

++ CONTINUE ++ (C)Copy Rights YANMAR CO.,LTD.



0CK30-G33202 0CK30-G33202 43, HOOK(3WD)

’ (A)=C10R-1(JP) (D)=
Fig.43. HOOK(3WD) (=C1oR 1) o
(C)=C10R-1(EX) (F)=

REF. LEV. PARTS NO. DESCRIPTION QTY [

(A) (B) () @) () (F)

(A=M/#10636)

Yes Yes

N:Old T»‘TNew, O:OId%»‘LS New, R:OId‘T? New, S:Old z‘—_pzNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
(C)Copy Rights YANMAR CO.,LTD.



Part Number Index

All parts are stipulated in the order of part numbers.
(Depending on the area in which the part is used.)
This index will display the location of the part according to each part number.



MODEL : C10R-1(JP,EP,EX)
PC NO : 0CK30-G33202

PARTS No. INDEX

PARTS No.

101504-55101
103954-13201
105425-01690
106990-44660

114252-12550
114252-12560
114352-39400
114650-12210
114650-12211
114650-12530
114650-12540
114650-12541
114650-12550
114650-12590
114650-13201
114652-55301
114652-55302
114980-12530
114983-01750
114983-01820
114983-13510
114983-77700
119247-77100
119629-59910
124066-59100
129410-03990
158800-85440
158800-85450
158802-85030
158802-85371
158802-85380
158802-85421
158802-85440
158802-85450
158802-85510
158802-85520
158802-85530
158802-85540
158802-85550
158802-85560
158802-85570
158802-85630
158802-85900
158804-85390
158804-85420
158804-85440
158804-85450
158804-85460

-1
-1

PARTS No.

158804-85490
158804-85500
158804-85600
158804-85610
158804-85620
158804-85640
158804-85810
160798-01811
160798-01830
171008-03990
172010-01640
172112-65810
172116-74190
172116-74230
172122-14301
172122-14350
172122-46560

172122-73620
172122-74270
172122-75600

172122-75620
172122-75630

172123-76120
172124-14620
172131-03410

172131-13200
172131-64230
172131-76200
172137-46400

172141-03170
172141-03360

172141-03440
172141-14260
172141-17150
172141-37320

PARTS No.
172141-37320

172141-41360

172141-50890

172141-64370
172141-72580
172142-76180

172143-03180
172151-76350

172151-76350-1

172155-14161
172156-64420
172162-13200

172164-03500

172164-03510

172164-16560
172165-03661

172165-63660
172171-03400

172171-03420

172173-76120
172175-65640
172175-65641
172176-07330
172176-67780
172183-03250

172183-03450

Fig.

42

24

-_—
ONNWROODMaNOOD 0TS A

3

- aw
© wWw©

w
A a o

3

BN N —

N

NN
ONOO 222 01TW_2O002ONNONW-_WPAhW

NN
~NA SN

-
o~

W01 WO W-_0N

> >

PARTS No.

172183-14250
172183-14640
172183-16550
172183-65541
172186-17100
172187-03550
172187-03560
172187-17070
172187-17080
172187-17090
172187-17100
172447-75600
172455-75290
172455-75300
172511-17220
172519-41601
172519-41631

172519-41641
172519-42780

172614-96071

172614-96320
172614-96330
172637-51750
172638-03611

172638-03621
172638-03622

172638-21101
172638-21111
172638-21250
172638-22130
172638-22131
172638-22140
172638-22150
172638-22151
172638-22170
172638-23120
172638-23130
172638-23230
172638-23250
172638-23310
172638-23320
172638-23350
172638-23361
172638-23380

Ref.No.

N
- O ©

NP OOONOWOOANONO

1
—

-1
-1




MODEL : C10R-1(JP,EP,EX)
PC NO : 0CK30-G33202

PARTS No. INDEX

PARTS No.

172638-23390
172638-27410
172638-27420
172638-27530
172638-37150
172638-38601
172638-41440
172638-41450
172638-41470
172638-41492
172638-41540
172638-41550
172638-41562
172638-41610
172638-41621
172638-41630

172638-41650
172638-41670
172638-42300
172638-42450
172638-42500
172638-42520

172638-42521

172638-45101-1
172638-45180
172638-47180
172638-47190
172638-61400-1

172638-61400-2
172638-72200
172638-72201
172638-73101
172638-74150
172638-74200
172638-75350
172638-76210
172638-78140
172638-78150

172638-81510-1

Fig.

Ref.No.

—_— —
= 1O U1©O 0o

-

—_

—
ONOPROUI_2OOOWONOOOTA~O

> >

PARTS No.
172638-81510-2

172638-81550
172638-81580
172638-81580-1
172638-85560-1
172638-85560-5
172638-85610-1
172638-85610-5
172638-85710
172638-85731
172638-85741
172638-85780

172638-86010-1
172638-86010-5
172638-86210-1
172638-86210-5
172638-86260-1
172638-86260-5
172638-86280-1
172638-86280-5
172638-86310-1
172638-86310-5
172638-86330-1
172638-86330-5
172638-86370-1
172638-86370-5
172638-86390

172638-86410-1
172638-86410-5
172638-86450-1
172638-86450-5
172638-86480-1
172638-86480-5
172638-86510-1
172638-86510-5
172638-86540

172638-95661

172638-95661-1
172638-95690-1
172645-03510

172647-03500

172647-03510

S, 1 NS RN I NN

Ref.No.

12
3

N B T T T e N e e N e e e e P N e e NNDNDN
WNOOONNOOOUORBRWNN_,2O000OOONNPARONPOOOO®OOOIONN

A
A

A

> » » >» > > >

> > » >

PARTS No.

172647-03510
172647-03520
172647-03530

172647-03550
172648-03110
172648-03111
172648-03112
172648-03120
172648-03121

172648-03122
172648-03130

172648-03160

172648-03170
172648-03200
172648-03210
172648-03220
172648-03230
172648-03250
172648-03270
172648-03280
172648-03300
172648-03301
172648-03310

172648-03330
172648-03340

172648-03350
172648-03400

Fig.

Q@

Ao NWNWWA SN O AR RN AN A RNA N AN O RAARAWAS S RNalM AN aARIA0ORSa®

PARTS No.
172648-03400

172648-03410

172648-03420

172648-03460
172648-03470

172648-03510
172648-03511
172648-03520
172648-03521
172648-03600

172648-03620
172648-03630

172648-03650
172648-03670
172648-03680
172648-03690
172648-03700

172648-03710
172648-03720
172648-03730
172648-03740
172648-03750
172648-03760
172648-03770

172648-03780
172648-03790

172648-07100
172648-07100-5
172648-07110
172648-07110-5
172648-07150
172648-07150-5
172648-07160

Fig.

Q@

COOOOWOWONWNWNWWWWWWWNWNNOWONRERON_L,2W_L2,W0WWWONWNWOOOR 20012001




MODEL : C10R-1(JP,EP,EX)
PC NO : 0CK30-G33202

PARTS No. INDEX

PARTS No.

172648-07160-5
172648-07190
172648-07210
172648-07210-5
172648-11150
172648-11290
172648-11370
172648-11500
172648-11550
172648-11550-5
172648-11560
172648-11560-5
172648-11590
172648-12100
172648-12101
172648-12200
172648-13100
172648-13100-1
172648-14200
172648-14610
172648-16100
172648-16120
172648-16150
172648-16300
172648-16300-5
172648-16301
172648-16301-1
172648-16500
172648-16520
172648-16530
172648-16540
172648-16600
172648-17100
172648-17110
172648-17120
172648-17130
172648-17140
172648-21200
172648-21250
172648-21260
172648-21270
172648-21280
172648-21500
172648-21530
172648-22110
172648-22120
172648-22200
172648-22210
172648-22350
172648-23110

Fig.

9

Ref.No.

w
>

—_—
OCWOUPAER 20000 2BDOITOWONNPEPOWWONN_AN_,WOORN

PARTS No.

172648-23210
172648-23220
172648-23330
172648-23340
172648-23410
172648-23420
172648-23430
172648-27510
172648-27520
172648-29100
172648-29100-1
172648-29101
172648-29101-1
172648-29110
172648-29120
172648-29150
172648-37050
172648-37050-1
172648-37100
172648-37100-1
172648-37110
172648-37250
172648-37250-1
172648-37310
172648-41200
172648-41210
172648-41400
172648-41660
172648-41700
172648-41750
172648-42400
172648-42460
172648-42600
172648-45100
172648-45150
172648-45160
172648-45170
172648-45180
172648-47100
172648-47150
172648-47300
172648-47301
172648-47330
172648-47331
172648-47350
172648-47351
172648-51000
172648-51000-1
172648-51100
172648-51101

PARTS No.

172648-51101
172648-51800

172648-51800-1

172648-55000
172648-55000-1
172648-55100
172648-55101
172648-61100
172648-61101
172648-61210
172648-61210-5
172648-61220

172648-61220-1

172648-61250
172648-61300
172648-61500
172648-61501
172648-61600
172648-61600-1
172648-62100
172648-62100-1
172648-62101
172648-62101-1
172648-62120
172648-62120-1
172648-62121
172648-62121-1
172648-64200
172648-64300
172648-64301
172648-64500
172648-64550
172648-65100
172648-65101
172648-65250
172648-65270
172648-65271
172648-72100
172648-72100-1
172648-72101
172648-72101-1
172648-72110
172648-72110-1
172648-72111

Ref.No.

_

WWONOONNN_22ANNOOOOO OO

ENENENPENENGENGENG, e NS, I NI NS I NI N NV

> >>

> >

PARTS No.

172648-72111-1
172648-72150
172648-72300
172648-73680

172648-73700
172648-73720
172648-73730
172648-73730-5
172648-74100
172648-74250
172648-74300
172648-75400
172648-75400-5
172648-76200

172648-78100

172648-78110
172648-78120
172648-78130

172648-78150
172648-85100
172648-85101
172648-85101-5
172648-85500
172648-85501
172648-85501-5
172648-85600
172648-85700
172648-85700-5
172648-85710
172648-85710-5
172648-85800
172648-85800-5
172648-95100
172648-95100-5
172648-95101
172648-95101-1
172648-95450
172648-95450-2
172648-95500
172648-95500-5
172648-95501
172648-95501-5
172648-95600
172648-95600-5
172648-95620
172648-95620-5

N
o
> > >» >

SN
1
—_




MODEL : C10R-1(JP,EP,EX)

PC NO : 0CK30-G33202

PARTS No. INDEX

PARTS No.

172648-95650
172648-95700
172648-95700-5
172648-95710
172648-95710-5
172648-95800
172648-95800-5
172652-86150
172652-86150-1
172725-23340
172725-25810
172725-85870
172730-11411
172730-11451

172730-61890

172730-84151
172732-73700

172734-17430

172738-27230
172738-27290
172738-47900

172739-52801
172739-52801-1
172739-52851

172739-52851-1

172964-03481

183256-78310
183366-08351
183366-59341
183671-12520
194140-63270

194150-21910
194150-22480

194200-01150
194200-37510

—_

N
2 AN WOT_2 200NN ONNONO

> >

PARTS No.
194440-51620

194515-64760
194630-52160
194630-63270
194630-64110
194940-04240
195194-12130
1A1030-23310
1A1040-46460

1A1040-48070

1A1040-58170
1A1040-59470
1A1380-28040
1A1380-46460
1A6260-51600
1C6053-32020
1E4030-99330
1E6212-82820
1E6310-36190
1E6570-65751

1E6570-65761
1E6740-54440
1E6740-54450
1N1730-61190
772638-78150

772648-03100
772648-03101
772648-03120
772648-03121
772648-03150
772648-03151
772648-03210
772648-14100
772648-75100
772648-75101
772648-75102
772648-75110
772648-75111
783671-12560

Ref.No.

32
8
9

16

—
INYCCENES RN

NN
W N

NN
EN U I\ JE U G Qi Qi i G Qi Qi G G §

PARTS No.

7E6150-83301
933110-00301
933111-01800
933111-96200
933123-73901
933123-73902
933133-96300
933147-03760
933147-08501

933147-10350

933153-01280

933164-04460
933164-04470

933166-16110
933166-80520
933166-80530
933167-53330

933168-04590
933168-17241

933168-51700-1
933168-51700-5

933168-51780

933168-53680

933168-53680-1

933168-56000
933169-11330
933171-18390
933171-20390
933171-23670
933171-80510
933171-80540
933171-80610
933172-27150

Fig.

18
18
35
23
35
35
35
43
23

PARTS No.

Fig.

Ref.No.




’ol\

YANMAR

YANMAR CO.LTD.



